LONKING 72X

CDM856D.00

WHEEL LOADER

PARTS BOOK




Preface

Thank you for selecting our products.

The Parts Book is specifically for the CDM856D.00 wheel loader with standard configuration, which provides relevant
detailed information about all systems/assemblies/parts, including Chinese/English description, part number, specification and

quantity perunit etc.

Non-standard products configured with other brand diesel engine, transmission, axles and optional parts, and modified
loaders, e.g. coal loader, rock loader and high dump loader etc, can cause some changes in the systems/assemblies/parts,
which are not listed in the Parts Book. Product improvement or supplier alteration might make parts different. If you have any

question about the manual, please contact us or your nearest dealer.

In addition to parts description, specification and quantity, the Serial Number and Manufacture Date of specified
machine should be supplied with spare parts order, so that we can deliver you correct parts in time.

Customers are sincerely requested to give us suggestions with contactinformation on the back cover.

Lonking Holdings Limited

Jul, 2009




Contents

I. Diesel Engine System ... 01
1.1 Diesel engine SYStem ...........coooiiiiiiiiie e 01
1.2 Throttle control @sSembIy ..........ceieiiiiiiiiii e 07

Il. Torque Converter System ... 09
2.1 Torque CONVEItEr SYSEM ......cvviiiiiiiiiie et 05
2.2 Torque converter and Transmission oil circuit assembly .................... 11
2.3 TOrQUE CONVEITIET ....eieiieiiiieeie ettt e 15

lll. Transmission System ... 23
3.1 TranSmISSION SYSIEM .....ccocuiiiiiiiiiiiiie e 23
3.2 Transmission assembly | ... 25
3.3 Transmission assembly Il ..........ooooimiiiii e 29
3.4 Shaft 1 aSSemDbIy ... 31
3.5 Shaft 1 aSSemMDIY .....cooiiiiiii 33
3.6 Shaft [l assembly ... 35
3.7 Shaft IV @ssembly ........cccooiiiiiii e 39
3.8 PIANEL INES ... 41
3.9 Speed CONrol VAIVE ......ccooiiiiiieiiiiiiee e 47
3.10 TranSmMIiSSION PUMP .....ooiuiiiiiiie e 51
3.11 Ol pan @SSEMDIY .....cooiiiiiiiiii e 55
3.12 Parking brake ... 57

IV AXIE SYSEEM ..o 59
4.1 AXIE SYSIEIM ... 59
4.2 Main reducer assembly ..........coooiiiiiiiiiiiii e 61
4.3 Standard S50F axle | ... 67
4.4 Differential assembly for standard 30F axle ...........cccoceiiiiiniiiciineee 73
4.5 Frontdrive shaft ... 75
4.6 Intermediate SUPPOIT ........ueiiiiiiiiiii e 77
4.7 Intermediate / Rear drive shaft assembly ..., 79

V. CoNtrol SYSteM ........ccooiiiiiiiiii e 81
5.1 Control SYSEEM ... 81

VI. Steering Hydraulic System ..................cccoii e, 83
6.1 Steering hydraulic SYStEM ..........ciiiiiiiii e 83
6.2 HydrauliC Steering gear ........oevvviiiiiiiiiciceee e 91
6.3 Steering CyYliNAer.... ... 93

VII. Implement Hydraulic System ......................ccoiiiiiii 97
7.1 Implement hydraulic System .........ooooi i 97
7.2 Hydraulic tank assembly ..........oooiiiiiiiiiiiccir e 109
4 B 1 o2 11 o 1= SRR 113
7.4 Oil SUPPIY VAIVE ... e 117
45 T L83 Y T 1= S 119
7.6 Fueltank assembly...........ooooemiiiiiiiiiiiiiii e 123
7.7 Pilot control SYSteM.........ueeiiiiiiiee e 127

VIII. Service Brake System ...............ccooooiiiiiiiiiiii e 131
8.1 Service brake SYStem ... 131
8.2 Airtank assembly .......coooiiiiiii i 139
TR B LYol o] = | = TR 141

IX. Emergency And Parking Brake System ..................c.cccciiiie, 145

XoFrame System ... 149

XI. Implement Assembly System .................cccccoii 157

XI. Cab System ... e 161

XII Out Panel System ...........cccccoooiiiiiiii e 171

XIV. Electrical System ... 173

XV. TOOL Kt ... e e e 181

XVI. Warning Mark System ... 187

XVII. Greasing Points Indication Layout .......................coooiiiiiininen, 191

XVIL Wiring Harness ...t 192




LONKING 72X Figure 01

6CTA8.3-C215 SEmitl &4 (6CTA8.3-C215 Diesel engine assembly)

DIESEL ENGINE ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 01



LONKING 72X

Figure 01
6CTA8.3-C215 Y&t &4 (6CTA8.3-C215 Diesel engine assembly)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | CDMB856E.01 | -001 TKFE e Radiator rubber pad 2
2 | GB/T5783 W2 Bolt M12 x 45 4 8.8
3 | GB/T93 lE] Washer 12 4
4 | GB/T97.1 gl Washer 12 4
5 | LG853.01-008 IKFE ST PR Radiator support 2 5 F
6 | CDM856E.01 | .04 TRAA A Radiator 1 4
7 | GB/T5783 LS Bolt M12 x 30 2 8.8
8 | GB/T93 g Washer 12 4
9 | GB/T97.1 2 lE] Washer 12 4
10 | HG/T2184 BEmAE Vent pipe 1-b-10 x 800 1
11 | JB/T8870 e 57 Hoop ®10-16 2
12 | CDM856E.01 | -007 KENHLH K& Engine outlet water hose 1
13 | JB/T8870 e $i Hoop ®50-70 4
14 | CDM855E.01 IV .01 ek - 5Y5 Muffle 1 ELINEL
15 | CDM855E.01 IV .02 ZRYE S Nk Air foreordain cleaner 1 LehibL B
16 | CDM856E.011.03 ST Diesel engine 1 /R ¢ 6CTA8.3-C215
(W15 S021372)
17 | LG853.02-001 R Stud bolt 12 511 /8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 02




LONKING 72X Figure 01

6CTA8.3-C215 SEmitl &4 (6CTA8.3-C215 Diesel engine assembly)

DIESEL ENGINE ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 03



LONKING 72X

Figure 01
6CTA8.3-C215 Y&t &4 (6CTA8.3-C215 Diesel engine assembly)
Item Parts number Chinese Description English Description Specification Qty Remarks
18 | GB/T6171 PRR) Nut M10 x 1 12
19 | GB/T93 HE Washer 10 12
20 | CDM856E.011.05 MipINEI i = Fuel oil return pipe 1
21 | LG853.08-011 Ealic Washer 12 i
22 | CDM855E.01 1-008 Y i Hollow bolt 6 ik Hl
23 | CDM856E.011.06 W TEEL AR Throttle control assembly 1
24 | CDM856E.011.07 VETE 2 BRI AT I Hose from Filter to Fuel tank 1
25 | GB/T15329.1 ARAE 28 [0 Y Torque converter oil return hose 1
26 | JB/T8870 W i Hoop ®8-20 2
27 | LG853.011.02 AR B8 ] yh s Sk Torque converter oil return connector 1 i H
28 | CDM855E.01 | -003 seali L w4 sk Fuel inlet connector 1 i H
29 [ CDM856E.01 1.08 PRI DT A R, Fuel filter assembly 1 R120T
30 | GB/T5783 IR Fe Bolt M12 x 30 5 8.8
31 | CDM856E.01 .12 VETE P ER Filter connection board 1
32 | CDM855E.01 IV .05 VEVE 22 B LA LUk iR Bl Fuel hose from filter to engine 1 £
33 | CDM855E.01 | -004 JETE L Filter connector 2 & H
34 | QX518.26.04 E A= E-type absorber 2 &/ /EA220
35 | GB/T5783 124 Bolt M14 x 80 4 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 04




LONKING 72X Figure 01

6CTA8.3-C215 SEmitl &4 (6CTA8.3-C215 Diesel engine assembly)

DIESEL ENGINE ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 05



LONKING 7 X Figure 01
6CTA8.3-C215 Y&t &4 (6CTA8.3-C215 Diesel engine assembly)
Item Parts number Chinese Description English Description Specification Qty Remarks
36 | GB/T97.1 2 Washer 14 4
37 | GB/T93 g Washer 14 4
38 | GB/T 6170 IEEE Nut M14 8 8
39 | GB/T5783 Iy i Bolt M22 x 55 2 8.8
40 | GB/T971 P Washer 22 2
41 | GB/T93 | Washer 22 2
42 | GB/T5783 Iy Bolt M12 x 35 2 8.8
43 | GB/T6170 BER]: Nut M12 2 8
44 | CDM855E.01 | -002 P INENiES Engine fuel return connector 1 i Hi
45 | LG853.01-005 558 Wire clip 1 &5 H
46 | GB/T5783 ey Bolt M8 x 20 1 8.8
47 | GB/T971 | Washer 8 1
48 | GB/T93 P Washer 8 1
49 | CDM855E.01 IV -003 B X322 3k Heater connector 2 & H
50 [ CDM856E.01 | -008 RENNLIFEKE Engine intlet water hose 1
51 | GB/T5783 Iy Bolt M10 x 30 2 8.8
52 | GB/T97.1 | Washer 10 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 06




LONKING 72X Figure 02
w14 S8 (Throttle control assembly) (CDM856E.01 | .06)

THROTTLE CONTROL ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 07



LONKING 72X Figure 02
I R (Throttle control assembly) (CDM856E.01 | .06)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | CDM856E.01 1.06.01 MITRE €ISy Throttle flexible shaft L=2400mm 1 AN

2 | CDMS855E.01 | .06-001 | #ckli[fE 248 Flexible shaft fixed support 1 Sl eRe /S o

3 | LG853.01.06-002 a7 28 Flexible shaft support 1 f&H

4 | GB/T93 P Washer 6 5

5 | GB/T97.1 P Washer 6 7

6 | GB/T6170 2R Nut M6 2 8

7 | GB/T5783 iy Bolt M6 x 20 5 8.8

8 | LG853.01.06.02 ST B Throttle pedal assembly 1 5H /A JcEl

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 08



-

LONKING 72 1L

Figure 03

AR 2 A48 (Torque converter system)

S

TORQUE CONVERTER SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 09



LONKING 7= X

Figure 03
AL 248 (Torque converter system)

Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG853.02.01 ARKE B M B Torque converter assembly 1 A LG853.011.02 AX%E

EAIEINER S

2 | GB/T93-1983 HuPE| Washer 12 18

3 | GB/T5782-2000 [y Bolt M12 x 45 12 8.8

4 | CDM856E.021.02 AR I % K Qil circuit of transmission and torque 1

converter assembly
5 | GB/T5786-2000 [y Bolt M12 x 50 6 8.8
6 | LG50EX.02-001 W i e A Oil suction hose A90° 26° 38 1 x 1800 1 TE /WA R R

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 10



LONKING 72X Figure 04
X% B (Oil circuit of transmission and torque assembly) (CDM856E.02 | .02)

OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 11



LONKING 7 X Figure 04
KAz % S (Oil circuit of transmission and torque assembly) (CDMS856E.02 | .02)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | L1CH-36-30D BN tiN Adapter 1 B
2 | L1CH-27D 23k Adapter 1 B
3 | 180H-270°-90H-25/28- | A4 7% 2y i #e e i Hose from torque converter to oil 1 i,
[-L1080+RC filter
4 | 20411-27T/20491- IV B S AR A B s A Hose from oil filter to torque 1 B L
36T*1W16*750+RC converter
5 | 20491-36T*1W16* 7S A B 48 A | B s A Hose from torque converter to cooler 1 it I,
2200/90°+RC
6 | 20491-36T*1W16* ARKE BE 3K Y& 28 AT Hose from torque converter to 1 ke
2300/90°+RC strainer
7 | LG855.02.02.01 KR JEIH 7 Qil filter of transmission and torque 1 YFL-A400 x 25LS-G3
converter
8 | GB/T5783-2000 iy Bolt M8 x 35 4 8.8
9 | GB/T6170-2000 HEE} Nut M8 4 8
10 | GB/T97.1-2002 | Washer 8 4
11 | GB/T93-1987 2 Washer 8 4
12 | CDM853.02.02-001 ¥ pete e Rubber pipe clamp 2 AN
13 | CDM853.02.02-002 ERH A Self-made press plate 1 £

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 12




LONKING 72X Figure 04
X% B (Oil circuit of transmission and torque assembly) (CDM856E.02 | .02)

OIL CIRCUIT OF TRANSMISSION AND TORQUE ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 13



LONKING 72X Figure 04
XA S (Oil circuit of transmission and torque assembly) (CDM856E.02 | .02)
ltem Parts number Chinese Description English Description Specification Qty Remarks
14 | GB/T5782-2000 WA Bolt M10 x 75 1 brAfEfl 18.8
15 | GB/T93-1987 e Washer 10 1 FruEqt:

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 14



LONKING 72 X

Figure 05

Y 135 4E2% Torque converter (LG853.02.01)

2
1

-
L
28 2930/ «

B\

13 32 33 \y‘

31 1A
-

TORQUE CONVERTER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 15



LONKING 7 X Figure 05
W 125528 Torque converter (LG853.02.01)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 402222 SR Idle wheel seat 1
2 | GB1235.1-82 L ESEIN Seal ring 2
3 | 402216A Fok Torque converter body 1
4 | GB67-85 e [F] Sk AT Half round screw M6 x 16 4
5 | GB93-87 g Washer 6 4
6 | 402214 W8 55 Access cover 1
7 | 402215 AL Paper gasket 1
8 | 402221 LS Seal ring 2
9 | 402220 N Gear 1
10 | GB276-89 Tl Bearing 117 2
11 | GB5782-86 B2 A Bolt M8 x 35 24
12 | 402227 A Pump wheel 1
13 | GB93-87 Erdic Washer 8 36
14 | GB6170-86 HER]: Nut M8 24
15 | 402224 R Adjusting shim 14
16 | 402226 i Press plate 1
17 | 402218 Bt Check gasket 6
18 | GB5783-86 W2 Bolt M8 x 30 14

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 16



LONKING 72X Figure 05
W 113546 8% Torque converter (LG853.02.01)

7 R — - -
@ N

C
27 34—
32 33 35\{
31%93/ IO e
36557 3 |
|
31 26
T\
| /\3@ ,
- g
@i =
24
TORQUE CONVERTER
ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 17



LONKING 7 X Figure 05
W 125528 Torque converter (LG853.02.01)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | 402225 CRILEL Oil guide ring 1
20 | 402217 Sig Idle wheel 1
21 | GB894.1-86 i Sprag 80 1
22 | 402209 — RS First stage turbine 1
23 | 402212-213 YR Second stage turbine 1
24 | 402238 TeE R 4y Spline adjusting shim 1 4
25 | GB893.1-86 $4 P Sprag 50 1
26 | GB276-89 Th 7k Bearing 113 1
27 | GB5783-86 12 Fe Bolt M10 x 28 8
28 | GB93-87 gl Washer 10 20
29 | 402111A B Pipe connector 2
30 | 402106 gAYl Washer 2
31 | GB5783-86 WA Bolt M8 x 16 8
32 | 402228A %] 25 Valve cover 1
33 | 402229 PR | Spring | 1
34 | 402223 12 %€ Plug screw 1
35 | 402232 BE Gasket 2
36 | 402233 Sei g WAl Inlet valve spool 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 18



LONKING 72X Figure 05
W 113546 8% Torque converter (LG853.02.01)

TORQUE CONVERTER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 19



LONKING 7 X Figure 05
W 125528 Torque converter (LG853.02.01)

Item Parts number Chinese Description English Description Specification Qty Remarks
37 | 402230 R Tie plate 1
38 | 402231 PR | Spring Il 1
39 | GB93-87 | Washer 12 36
40 | GB5782-86 Iy i Bolt M12 x 45 12
41 | 402234 RS Outlet valve spool 1
42 | GB869-86 UeELENET Countersunk head rivet 8% 16 12
43 | 402206 — R First stage turbine hub 1
44 | 402207 — i First stage turbine hood 1
45 | GB276-89 Hhk Bearing 210 1
46 | 402208 S Spring pin 9
47 | 402236 O JE# O-ring 1
48 | 402203 e Hood wheel 1
49 | 402210 EEAY Round tie plate 1
50 | 402201 B Gasket 6
51 | GB6171-86 IEEE Nut M10 x 1 12
52 | GB898-86 RSk WA Stud AM10 x 18 12
53 | 4022042 AR Spring plate 6=1.0 2
54 | GB5782-86 12y Bolt M12 x 30 6

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 20



LONKING 72X Figure 05
W 113546 8% Torque converter (LG853.02.01)

TORQUE CONVERTER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 21



LONKING 72X Figure 05
W 125528 Torque converter (LG853.02.01)
Item Parts number Chinese Description English Description Specification Qty Remarks
55 | 402211 FAIER" Paper gasket 1 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 22



-

LONKING 72 1L

Figure 06

R HFE RS Transmission system

TRANSMISSION SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 23



LONKING 72X

Figure 06
A HF R4 Transmission system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T93-1987 Rl Washer 18 4
2 | GB/T6170-2000 B2 B} Nut M18 2 8
3 | LG853.03-001 OB JE Arc washer 2 f&H
4 | LG853.03-002 A Rubber pad 2 & H
5 | GB/T5782-2000 24 Bolt M18 x 140 2 8.8
6 | LG50EX.03.01 AZTHFE B Transmission assembly 1
7 | GB/T5783-2000 LS Bolt M8 x 16 2 8.8
8 | GB/T97.1-2002 HPE] Washer 8 2 200HV
9 | GB/T93-1987 2 lE] Washer 8 2 65Mn

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 24



LONKING 72 X

Figure 07

AR B | Transmission assembly | (LG50EX.03.01 1)

TRANSMISSION ASSEMBLY |

18

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 25



LONKING 7 X Figure 07
A FE A | Transmission assembly | (LG50EX.03.01 1)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 oRliE S Oil check plug Z1/4" 2
2 | 403022 [ A Pillar pin 1
3 | GB5782-86 12 Fe Bolt M18 x 40 8
4 | GB93-87 gl Washer 18 8
5 | 403032-034 T Connecting seat 2
6 | 403059 Jny e Qil filling pipe cover 1
7 | GB5782-86 LS Bolt M10 x 70 13
8 | GB93-86 HPE] Washer 10 80
9 | GB5782-86 12 Fe Bolt M10 x 75 5
10 | 403700 2R T i 2 R] A K Speed control valve assembly 1 LG853.03.01.13
11 | 403029 B R Seal gasket 1
12 | 402111A sk Adapter 2
13 | 402106 Erdic Washer 2
14 | 403005A FIERUN Transmission body 1
15 | 403028 [ HE 1% 28 Taper stopper 1
16 | 402223 12 %€ Plug screw 1
17 | ZL30E.5.20 BESE R Vent pipe assembly 1
18 | GB825-86 MIIEET Eye screw M18 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 26



-

LONKING 72 1L

Figure 07

AR B | Transmission assembly | (LG50EX.03.01 1)

. /O
ceel v g8

>
@
=
m
7
o
<
z
o
7
@
=
0
pa
<
o
T

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 27



LONKING 7 X Figure 07
A FE A | Transmission assembly | (LG50EX.03.01 1)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB276-89 BREh A& Ball bearing 6211/c3 1 1 1l 7
20 | 403057 ke Bearing sleeve 1
21 | 403058 e oE sl Seal gasket 1
22 | GB93-87 g Washer 12 12
23 | GB897-74 N Y Stud AM12 x 30 4
24 | GB6170-86 IEEE Nut M12 4
25 | 403001A E o Seal gasket 1
26 | 403002B it 75 End cover 1
27 | GB5783-86 1y Bolt M10 x 30 48
28 | GB6782-86 ey i Bolt M14 x 30 4
29 | GB93-87 g Washer 14 4
30 | GB1235-76 O M i} el O-ring D45 x 3.1 1
31 | 403064A JE % Press cover 1
32 | 407021A JEAR Press plate 1
33 | 403061C Tk B Qil filling pipe B 1
34 [ Q/(HG4) JG21-94 St iR Fabric hose 52 x ® 42 x 350 1
35 | JB/T 8870 e 57 Pipe clamp d50 2
36 | 403060C g A Qil filling pipe A 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 28



LONKING 72X Figure 08
AR B I Transmission assembly I (LG50EX.03.02 11)

TRANSMISSION ASSEMBLY |l

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 29



LONKING 72X

Figure 08
A FE S 11 Transmission assembly Il (LG50EX.03.02 11)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 403005A itk Transmission body 1
2 | 403055D HE 1) 22 DR B %l Steering pump drive shaft 1
3 | GB1096-79 it Key 14 x 35 1
4 | 403056 B 2 IR B 5 5 Steering pump drive gear 1
5 | GB/T276 Bk Ball bearing 6210N/C3 2 HE A&
6 | GB/T276 4 bl Sprag 6210N 2
7 | GB276-89 BREh A& Ball bearing 6012/C3 1 1 1l
8 | 403610D G Shaft gear 1
9 | 403021A B Seal gasket 1
10 | GB119-86 S Pin ®10 x 30 2
11 | 403400 YRR 5E M Oil pan assembly 1 TENLKE 16
12 | GB93-87 | Washer 10 14
13 | GB5783-86 Iy Bolt M10 x 25 14

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 30



LONKING 72 X

Figure 09

—Hl 5 % Shaft | Assembly (LG853.03.01.01)

SHAFT | ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 31



LONKING 72X Figure 09
—Hh 5 5% Shaft | Assembly (LG853.03.01.01)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 403101 TEFE ) Rotary seal 70x 78 x5 1
2 | GB276-89 B A 7K Ball bearing 6016 1
3 | 403103 N ke Input second stage gear 1
4 1403102 TEFE i 3af Rotary seal 45 x 53 x5 1
5 | GB301-84 HE 7 Bk 7K Thrust ball bearing 5111 1
6 | 403104 NN Input first stage gear 1
7 | GB276-89 BREh & Ball bearing 6311 1
8 | 403105 1 B Adjusting washer 1 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 32



LONKING 72X Figure 10
—HE % Shaft Il Assembly (LG853.03.01.02.01)

\@/g NOTE:YOU ARE ADVISED TO BUY THIS PART AS A WHOLE FOR

SHAET Il ASSEMBLY THE ASSEMBLYING PROCESS IS COMPLICATED !

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 33



LONKING 72X

Figure 10
—H % Shaft Il Assembly (LG853.03.01.02.01)

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 403207A AR Roller ®15 x 32 20
2 | 403204A PR Spring 40
3 | 403202A S Spring seat 40
4 | GB276-89 BREh & Ball bearing 6 1
5 | GB6171-86 BER]: Nut M10 x 1 20
6 | GB859-87 | Washer 10 20
7 | 403203 oA N3 Intermediate input shaft 1
8 | GB276-89 FR A 7K Ball bearing 6010 1
9 [ 403210 {2 Separating sleeve 1

10 | 403205A TEREAE P Roller left sprag 1
11 | 403209 NIRRT 5 Inner ring cam 1
12 | 403206 B A TSP Roller right sprag 1
13 | GB893.1-86 4 Sprag 80 1
14 | 403201 B2 A Bolt 20
15 | 403208A SN SE Outer ring gear 1
16 | GB276-89 B4 & Ball bearing 6210 2
17 | 403211 I B8 2R Separating ring 1
18 | 403212 VRt Adjusting washer 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 34



LONKING 72 X

Figure

11

=#h i A Shaft 11l Assembly (LG50EX.03.01.02)

SHAFT Il ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 35




LONKING 72X

Figure 11
=315 A% Shaft Il Assembly (LG50EX.03.01.02)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB276-89 BREh & Ball bearing 6022 1
2 | LG853.03.01.05-003 [ AT 4 Pillar pin 6 403504
3 | LG853.03.01.05-001 R A Direct gear press disc 1 403501
4 | GB6170-86 [N Nut M8 12
5 | GB93-87 HPE] Washer 8 12
6 | GB5783-86 12 Fe Bolt M8 x 20 12
7 | LG853.03.01.05.01 B EE) FAE Direct gear drive plate components 2 403505-506
8 | LG853.03.01.05-002 HIERY Direct gear shaft 1 403502A
9 | LG853.03.01.05-004 EERI NS Direct gear driven plate 1 403507
10 | GB283-81 Mk Bearing 42204 1
11 | GB894.1-86 o R4 Sprag for shaft 65 1
12 | LG853.03.01.05-007 | #tjKanE: Disc spring 1 403513
13 | LG853.03.01.05.02 B E FEA A Direct gear piston components 1 403508A-510A
14 | LG853.03.01.01-001 Bz Ea Rotary seal 70x78 x5 1 403101
15 | LG853.03.01.05-010 7 Pin 3 403516
16 | LG853.03.01.05-006 BRI ET Direct gear cylinder 1 403512
17 | GB5785-86 B2 A Bolt M12 x 1.25 x 100 12
18 | LG853.03.01.05-009 KAL) H e Duo-hole stop washer 6 403518B

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 36




LONKING 72 X

Figure

11

=#h i A Shaft 11l Assembly (LG50EX.03.01.02)

SHAFT Il ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 37




LONKING 72X Figure 11
=315 A% Shaft Il Assembly (LG50EX.03.01.02)
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB119-86 (G444 Pillar pin ®10jc4 x 30 2
20 | LG50EX.03.01.02-001 | H|&)4h%m 5% Intermediate output gear 1 403511J
21 | GB/T276-89 & Ball bearing 6411 1
22 | LG853.03.01.05-008 W Adjusting washer 1 %1 | 403517
23 | LG853.03.01.01-002 B e Rotary seal 45 x53 x5 1 403102

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 38




LONKING 72 X Figure 12
9% 5 B Shaft IV Assembly (LG50EX.03.01.01)

SHAFT IV ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 39



LONKING 7 X Figure 12
DU & % Shaft IV Assembly (LG50EX.03.01.01)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | GB890-80 Je e B g Rk Nylon self-lock nut M33 x 1.5 2
2 | LG853.03.01.03-002 HPE] Washer 2 403303
3 | GB1235-76 O A%k} O-ring ®40 x 5.7 2
4 | LG853.03.01.03-008 EL9a0 Gasket 2 403317
5 | LG853.03.01.03-001 Jaik= Rear flange 1 403301D
6 | GB1235-76 O A% &} O-ring 118 x 5.7 4
7 | LG853.03.01.03-003 3] JRE Oil seal seat 2 403304B
8 | HG4-692-67 =g SEDy Frame seal SG70 x 95 x 12 3
9 | GB893.1-84 i Sprag 130 2

10 | GB276-82 BREh & Ball bearing 6312 1

11 | LG853.03.01.03-005 b 7 Output shaft 1 403314

12 | LG50EX.03.01.01-001 | % #hvs e Output shaft gear 1 403311J

13 | GB283-94 YRRV Roller bearing NUP312E 1

14 | LG853.03.01.03-006 fE Separating sleeve 1 403305

15 | LG855.03.01.01-001 Wk Front flange 1 403316B

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 40




LONKING 72X Figure 13

1T EHE Planet lines

PLANET LINES

00000000000000



LONKING 7 X Figure 13
17 2HF Planet lines
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB5782-86 A Bolt M14 x 38 8
2 | GB93-76 g Washer 14 8
3 | 403003A HhgE Middle cover 1
4 | 403004A I MRS Gear | cylinder body 1
5 | 403023 TER Securing plate 1
6 | GB1235-76 O 7up O-ring ®20 x 2.4 1
7 | 403006A AGEESEN Outer seal ring 2
8 | 403010A SEEETEIN Inner seal ring 1
9 | 403008A — R VE ZEAA Gear | piston body 1
10 | 403222A — R4 AN A R Gear | inner ring gear 1
11 | 403012-13 BIR—84 =350 Reverse gear | drive plate 8
components
12 | 403011 13 —84—R4 MBS A Reverse gear | driven plate 8
13 | GB5783-86 T2 Bolt M10 x 30 4
14 | GB93-86 | Washer 10 4
15 | 403225 BN Direct gear connecting disc 1
16 | GB894.1-86 il 44 P Sprag for shaft 90 1 6210N 17
17 | GB/T276 & Ball bearing 6120N 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 42



LONKING 72X Figure 13

1T EHE Planet lines

PLANET LINES

00000000000000



LONKING 72X

Figure 13
17 2HF Planet lines
Item Parts number Chinese Description English Description Specification Qty Remarks
18 | 403226 K PH% Sun gear 1
19 | 403224 N%5i0a0 Stop plate 1
20 | 403223 — AT A Gear | planet carrier 1
21 | 403220 + Snap ring 1
22 | 403216 B34 7 14 Reverse gear inner ring gear 1
23 | 4031014-15 PEEE R 2R A At Friction plate separating bracket 1
components
24 | 403213A BIRS4T 28 Reverser gear planet carrier 1
25 | 403215 1 Bh B Stop washer 4
26 | GB93-87 1 Washer 8 4
27 | GB5783-86 T2 Bolt M8 x 14 4
28 | 403020A NEEET N Inner seal ring 1
29 | 403018A RIRY 5 FEAA Reverse gear piston body 1
30 | GB276-89A FR A 7K Ball bearing 6010 1
31 | 403227 —RY44T AL Hh Gear | planet shaft 4
32 | 403217 E0a Gasket 16
33 [ 403219 fE e Separating sleeve 16
34 | GB309-84 e Needle ®4 x 35 176

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 44



LONKING 72X Figure 13

1T EHE Planet lines

PLANET LINES

00000000000000



LONKING 72X

Figure 13
17 2HF Planet lines
Item Parts number Chinese Description English Description Specification Qty Remarks
35 | 403218 TR Planet gear 8
36 | 403016 S Spring pin 15
37 | 403017 L Spring 15
38 | 403221 BIRGAT A 5 5h Reverse gear planet shaft 4
39 | GB893.1-86 FLH$4 R Hole sprag 90 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 46



LONKING 72 X

Figure 14

4\ ® Speed control valve (LG853.03.01.13)

SPEED CONTROL VALVE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 47



LONKING 7 X Figure 14
A5 2\ R Speed control valve (LG853.03.01.13)

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 403702 24 Bolt 2
2 | 402106 P Washer 2
3 | 403701A &) 44¢ Valve body 1
4 | 403727D JR )R85k Pressure gauge connector 1
5 | 403707 i1 Spring 2
6 | GB308-84 AR Steel ball 12.7" 2
7 | 402001 229 Gasket 1
8 | 403710 124 Bolt 1
9 IHRLER Plastic ball 3/16" 1

10 | 403726 53] Al Round plate 1
11 | 403704 T AT Valve stem 1
12 | 403725 5L Spring seat 1
13 | 403724 o Spring 1
14 | 403723 EE Securing sleeve 1
15 | 403722 g Sliding block 1
16 | 403721 2 Washer 1
17 | 403720 T2 Bolt 1
18 | 403706 G Spring 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 48



LONKING 72 X

Figure 14

4\ ® Speed control valve (LG853.03.01.13)

SPEED CONTROL VALVE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 49



LONKING 72X

Figure 14
A5 2\ R Speed control valve (LG853.03.01.13)
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | 403705 R ZE AT Brake valve stem 1
20 | 403718 [ 41 9 Pillar plug 1
21 | GB1235-76 O ZUp O-ring ®13x 1.9 1
22 | 403719 WA Bolt 1
23 | 403717 HER]: Nut 1
24 | 403712 =R A Vent valve seat 1
25 | 403714 L Spring 1
26 | 403713 S IRAT Vent valve stem 1
27 | 403715 Y i) Y-type seal 32 x 40 1
28 | 403716 KRG Vent valve platform 1
29 | 403708 Ay HC R AT Distribution valve stem 1
30 | 403711 HE Bush 1
31 | GB1235-76 O 7 O-ring 22 x24 1
32 | HG4-692-67 iES) Oil seal PD18 x 30 x 10 1
33 | GB893.1-86 i Sprag 30 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 50



LONKING 72 X

Figure 15

R K% Transmission pump (LG853.03.01.10)

TRANSMISSION PUMP

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 51



LONKING 7 X Figure 15
A IR Transmission pump (LG853.03.01.10)

Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB6170-86 WEBE Nut M12 4
2 | GB93-87 H Gasket 12 4
3 | GB898-86 XSk M A Stud AM12 x 35 4
4 | HG4-692-67 R S(HED) Frame seal PG45 x 62 x 12 1
5 | 403601 403601A BTN Pump body 1
6 | 402106 | Washer 1
7 | 402111 . Pipe connector 1
8 | 403603 403603A il Shaft 1
9 [ 403219 {2 Separating sleeve 2

10 | GB309-84 BE Needle P4 x 30 18
11 | 403602 403602A VNSt Small gear 1
12 | 403606 e oE sl Seal gasket 1
13 | 403608 403608A £t Pump cover 1
14 | 403609 oED s Seal gasket 1
15 | GB893.1-86 418 Sprag 1
16 | 403604 EEEZN Snap ring 1
17 | GB5782-86 B2 A Bolt M10 x 75 2
18 | GB93-87 | Washer 10 8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 52



LONKING 72 X

Figure 15

R K% Transmission pump (LG853.03.01.10)

TRANSMISSION PUMP

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 53



LONKING 72X Figure 15
A IR Transmission pump (LG853.03.01.10)
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB5762-86 24 Bolt M10 x 50 6
20 | GB5782-86 i Pin A10 x 30 2
21 | 403605 403605A Kikie Big gear 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 54



-

LONKING 72 1L

Figure 16

5 B Oil Pan Assembly (LG853.03.01.04)

OIL PAN ASSEMBLY

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 55



LONKING 72X

Figure 16
5T KAk Oil Pan Assembly (LG853.03.01.04)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 402223 WRZE Plug screw Z3/4" 1
2 | 403401-407 R e gH A Qil pan shell components 1
3 | GB5782-86 IE A Bolt M16 x 25 4
4 | GB93-87 P Washer 6 4
5 | 403405B i Plate 2
6 TR ARG Magnet ®80/40 x 13 2
7 | 403403A-404A VE M S BE 2 A Filter screen bracket components 1
8 | GB859-87 g Washer 8 2
9 | GB5783-86 12 Fe Bolt M8 x 15 2
10 | 403406 wE R Gasket 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 56



-

LONKING 72 1L

Figure 17

F-#15h4H Parking brake

PARKING BRAKE

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 57



LONKING 72X Figure 17

F4I5h4H Parking brake
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG853.03.01-020 HEhEH I 2 iR Brake caliper securing plate 1 403000-1

2 | GB/T5782 124 Bolt M14 x 40 4

3 | GB/T93 | Washer 14 4

4 | LG853.03.01-022 fEIEIER S Brake disc 1 LG50F.09004A
5 | GB/T5786 24 Bolt M16 x 1.5 x 45 8

6 | GB/T93 | Washer 16 8

7 | GB/T97.1 gl Washer 16 8

8 | LG853.03.01.15 B =CHIzh &% Disc brake 1 TC5Z(A)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 58



LONKING 72X Figure 18
IXENHr 2 4t Axle system

AXLE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 59



LONKING 7 X Figure 18
XN 2 55 Axle system
Iltem | Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50EX.04.01 HI BRI A Front axle assembly 1 LGPQ850FAL
2 | GB/T5786-2000 LY Bolt M12 x 1.5 x 40 40 10.9
3 | GB/T889.2-2000 2SN Nut M12 x 1.5 40 8
4 | LG853.04-001 AL Locating ring 2 A
5 | CDM856E.04 | .01 B A% Bh Front drive shaft assembly 1 AR
6 | GB/T5783 IE AR Bolt M16 x 65 4 8.8
7 | GB/T889.1 R Rk Nut M16 4 10
8 | CDMB856E.04 |.02 r ) 3¢ 7 Intermediate support 1 A
9 | CDMB856E.04 | .03 B/ JE AR R Intermediate/rear drive shaft 2 f&EH 1A
assembly LG50F.04203A
10 | GB/T5786-2000 WA Bolt M12 x 1.5 x 30 8 10.9
11 | GB/T93-1987 EeYE] Washer 12 8 65Mn
12 | LG50EX.04.05 Ji SRR A Rear axle assembly 1 LGPQ850FNL
13 | LG853.04 1.05 Lt PEY5Y Rim assembly 4 504500D-1 7 I W B4 B
14 | GB/T2980-2001 hf Tyre 23.5-25 E-3 4 AR
15 | LG853.04-002 AR AL Front axle bolt 8 i 1 5k 504003C
16 | GB/T889.2-2000 PR BE Nut M30 x 2 16 8
17 | LG853.04-003 Je g e Rear axle bolt 8 f&H 1 54 404003D

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 60



LONKING 72X Figure 19
F ki AS E % Main reductor assembly (LG50F.04300A Rt ;LG50F.04600A J5#7 )

Please Indicate REAR or FRONT S
Axle upon purchasing K

STANDARD 50F AXLE |

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 61



LONKING 7 X Figure 19
F S B Main reductor assembly (LG50F.04300A FitF ;LG50F.04600A j517F )
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04301A B KR Locknut 1
2 | LG50F.04302A P Washer 1
3 | LG50F.04303A-304A INTE 22 RURR Input flange assembly 1
4 | GB/T9877.1-1988 MHES Oil seal FB80 x 100 x 10 2
5 | LG50F.04305A A Seal cover 1
6 | GB5785-86 12 Fe Bolt M14 x 1.5 x 55-10.9 7
7 | GB93-87 gl Washer 14 7
8 | GB/T297-94 il Bearing 31313/P6X 1 65 x 140 x 36
9 | LG50F.04307A ey Bearing sleeve 1
10 | LG50F.04308A Al R Bearing seat 1
11 | GB/297-84 il Bearing 31314/P6X 1 70 x 150 x 38
12 | LG50F.04309A-310A WEHED A4 E] (Ri# ) | Spiral bevel gear pair for front axle 1
13 | LG50F.04311A-312A | igie<-ii%cE] (J5HiH) | Spiral bevel gear pair for rear axle B EAERTIAT N
14 | NJ2309VMR LHZ Bearing NJ2307 x 9 1 e[S NS
15 | LG50F.04313A FE4 Bracket 1
16 | LG50F.04314A R AR R Adjusting nut 2
17 | 47620/47686 il Bearing 47620A/47686 2 82.55 x 133.35 x 33.338
18 | LG50F.04315A-323A TR AR UK Differential assembly 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 62




LONKING 72X Figure 19
F ki AS E % Main reductor assembly (LG50F.04300A Rt ;LG50F.04600A J5#7 )

Please Indicate REAR or FRONT
Axle upon purchasing

STANDARD 50F AXLE |

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 63



LONKING 7 X Figure 19
FRE S B Main reductor assembly (LG50F.04300A Fi#F ;LG50F.04600A 54 )
Item Parts number Chinese Description English Description Specification Qty Remarks

19 | LG50F.04324A e Bearing cover 2

20 | LG50F.04325A 124 Bolt 4

21 | LG50F.04326A ks Steel wire 16# x 500 2

22 | LG50F.04333A PN YR Spiral bevel gear bolt 12

23 | GB6178-86 PAR LSS Groove nut M14 x 1.5-10 12

24 | GB5783-86 IE A Bolt M10 x 1 x 20-8.8 2

25 | GB93-87 2 Washer 10 2

26 | LG50F.04327A BUE R Lock plate 2

27 | LG50F.04328A 1EZ) B Stop washer 1

28 | GB6173-86 WEBE Nut M27 x 2-8 1

29 | LG50F.04329A-330A 1EHERE A Thrust bolt 1

30 | GB5785-86 IE A Bolt M12 x 1.5 x 50-10.9 1

31 | GB93-87 fz4eE] Washer 12 1

32 | GB/T93 gl Washer 14 14

33 | GB/T5786 IE AR Bolt M14 x 1.5 x 45-10.9 2

34 | GB/T119 g Pin A12 x 20 3

35 | LG50F.04331A EELEA] Adjusting shim 1 <K (VAR |
36 | LG50F.04332A T 2 A Adjusting shim 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 64



LONKING 72X Figure 19
F ki AS E % Main reductor assembly (LG50F.04300A Rt ;LG50F.04600A J5#7 )

Please Indicate REAR or FRONT
Axle upon purchasing

STANDARD 50F AXLE |

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 65



LONKING 72X

Figure 19
F I 2SR Main reductor assembly (LG50F.04300A Ri# ;LG50F.04600A 547 )
Item Parts number Chinese Description English Description Specification Qty Remarks
37 | GB/T91 TF 14 Cotter pin ®3.2 x 26 12
38 | GB/T5785 B2 A Bolt M14 x 1.5 x 60 -10.9 2
39 | GB/T5786 IE A Bolt M14 x 1.5 x 35-10.9 10

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 66



LONKING 72X Figure 20
FrUE 50F IXEh#F Standard 50F axle | (LG50F.04500A Fi#F; LG50F.04800A JE#7F )

Please Indicate REAR or FRONT @@?\

Axle upon purchasing ] /
5

STANDARD 50F AXLE II

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 67



LONKING 7 X Figure 20
it 50F IXZh#HF Standard 50F axle | (LG50F.04500A Ei#5; LG50F.04800A J5#%F )
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04401A TR IE Planet gear carrier 1
2 | LG50F.04402A-404A PR 5 Bl Rk Inner ring gear assembly 1
3 | LG50F.04405A (RS Separating sleeve 4
4 | LG50F.04406A e Needle 216
5 | LG50F.04407A 4 k8 Sprag 8
6 | LG50F.04408A ! Seal gasket 1
7 | GB93-87 gl Washer 12 7
8 | GB5783-86 124 Bolt M12 x 25-8.8 7
9 | LG50F.04409A AT R R Planet gear shaft 4
10 | LG50F.04410B B30 v v Wheel end cover 1
11 | GB894.1-86 14 Bl Sprag 50 1
12 | LG50F.04411A | Washer 3
13 | LG50F.04412A E3 - Axle shaft stopper 1
14 | LG50F.04413A Ptk Block 1
15 | LG50F.04414A KIH%E Sun gear 1
16 | LG50F.04415A TR Plant gear 4
17 | LG50F.04416A W SE Plug screw 1
18 | GB93-87 | Washer 10 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 68



LONKING 72X Figure 20
FrUE 50F IXzh#F Standard 50F axle | (LG50F.04500A Fi#F; LG50F.04800A J5#F )

Please Indicate REAR or FRONT Q‘@Q\
Axle upon purchasing '

STANDARD 50F AXLE II

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 69



LONKING 7 X Figure 20
FrUE 50F IXFh#F Standard 50F axle | (LG50F.04500A Fij#r; LG50F.04800A J547F )
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB5783-86 A Bolt M10 x 25-8.8 1
20 | LG50F.04417A P Washer 1
21 | LG50F.04418A whE Oil plug 1
22 | LG50F.04419A [ Separating sleeve 1
23 | LG50F.04420A [ W5 Round nut 2
24 | GB858-88 2 JE] Washer 85 1
25 | LG50F.04421A HEE Taper sleeve 1
26 | GB/T297-94 il Bearing 32026 1 130 x 200 x 45
27 | LG50F.04422A O JB& & O-ring 1
28 | LG50F.04423A L2 Wheel hub 1
29 [ LG853.04.01-015 HIBhAE Brake disc 1 i Hl
30 | GB/T297-94 Hh7k Bearing 32024 1 120 x 180 x 38
31 | LG50F.04425A PAAR Oil baffle 1
32 | LG50F.04426A LHESS Shaft sleeve 1
33 | GB9877.1-88 MiES) Oil seal FB150 x 180 x 15 2
34 | GB5786-86 A Bolt M20 x 1.5 x 50-8.8 10
35 | GB/T93 HJE] Washer 20 20
36 | GB6171-86 [N Nut M20 x 1.5-10 10

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 70



LONKING 72X Figure 20
Fr#t 50F IXFh#F Standard 50F axle | (LG50F.04500A Fi#F; LG50F.04800A 517 )

Please Indicate REAR or FRONT O R
Axle upon purchasing '

STANDARD 50F AXLE II

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 71



LONKING 72X

Figure 20
it 50F IXZh#HF Standard 50F axle | (LG50F.04500A Ei#5; LG50F.04800A J5#%F )
Item Parts number Chinese Description English Description Specification Qty Remarks

37 | LG50F.04427A s e Wheel rim bolt 10

38 | LG50F.04400A B Th P E B Sk Wheel ruductor assembly 2

39 | LG50F.04500A EI LAY Front/rear axle housing assembly 1 T 70 W S HT A B MR
LG50F.04300A M JE A

40 U R R Main reductor assembly 1 LGS0F.04300A 4
LG853.04.01.04B LG50F.04600A 45t

41 | GB/T6173 ERE Vent pipe 1

42 | LG853.04.01.03 W2 R Nut M10 x 1 1 fitr

43 | LG853.04.01.05 EHEE I B A A Disc brake assembly 4 5 H

44 | LG50F.04002A WEZE Plug screw 2

45 | LG853.04.01-020 ki Axle shaft 4

46 12 Fe Bolt M20 x 1.5 x 56 16

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 72




LONKING 72 X Figure 21

50F Z# %% 5K Differential assembly for standard 50F axle (LG50F.04315A-323A)

DIFFERENTIAL ASSEMBLY FOR STANDARD 50F AXLE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 73



LONKING 72X

Figure 21
50F Z= 2% & ik Differential assembly for standard 50F axle (LG50F.04315A-323A)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F.04315A-316A ZEIE 5T | Differential case | 1
2 | LG50F.04317A Silysgiy Axle shaft gear 2
3 | LG50F.04318A BRI ES I Axle shaft gear gasket 2
4 | LG50F.04319A HER S Bevel gear 4
5 | LG50F.04320A HEDTES IR Bevel gear gasket 4
6 | LG50F.04321A 1 Spider 1
7 | LG50F.04322A ZE IR AR I Differential bolt 8
8 | GB/T6178-86 TERE R RE Groove nut M16 x 1.5-10 8
9 | GB/T91 TF 4 Cotter pin 4 x 28 8
10 | LG50F.04316A ZEi 25 Differential case |l 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 74




LONKING 72 X

Figure 22

Bi4%3h%H Front drive shaft (CDM856E.04 | .01)

FRONT DRIVE SHAFT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 75



LONKING 72X Figure 22
HIF&3)%H Front drive shaft (CDM856E.04 | .01)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG50F-023A 94 Flange fork 1
2 | LG50F-026 PR RY T Spring washer 8
3 | 911.115-2201080 R Spider 2
4 | LG50F-055 TS Y Rk Spline shaft fork assembly 1
5 | LG50F-015 PR W Rk Welding fork assembly 1
6 | JB/T7940.1 AR Oil cup M8 x 1 1
7 | LG50F-023 94 Flange fork 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 76



LONKING 72X Figure 23
HiE] 324 Intermediate Support (CDM856E.04 | .02)

INTERMEDIATE SUPPORT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 77



LONKING 72X

Figure 23
H1E]3Z & Intermediate Support (CDM856E.04 | .02)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | 2202G1-042 Rl Washer D27 x ©57 x 6 2
2 | LGZL50-111B 2 Flange 2
3 | GB13871 i Oil seal 70 x 90 x 10 2
4 | GB5782 WA Bolt M8 x 30 12
5 | GB/T93 HPE] Washer 8 12
6 | JB/T7940.1 AR Oil cup M10 x 1 1
7 | LGZL50-090-1B 7 A Bracket seat 1
8 | LGZL50-090-2B MK Bearing cover 2
9 | GB/T276 Hhk Bearing 6311 2

10 | LGZL50-016B i il Spline shaft 1

11 | 2202G1-041 TR RE Groove nut M27 x 1.5 x 16 2

12 | GB/T91 e Pin ®5 x 40 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 78



LONKING 72X Figure 24
H 545304 Intermediate / Rear drive shaft assembly (CDM856E.04 | .03)

INTERMEDIATE / REAR DRIVE SHAFT ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 79



LONKING 72 X Figure 24
i JE4£3)%h Intermediate / Rear drive shaft assembly (CDM856E.04 | .03)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG50F-023H 94 Flange fork 1
2 | LG50F-055H A S A R Rk Spline fork shaft assembly 1
3 | LG50F-026H Y Spring wahser 8
4 | LG50F-020H YRR Sleeve fork assembly 1
5 | HWT-2273-00 T Rk Spider assembly 2
6 | LG50F-023HA E2 3¢ Flange fork 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 80



-

LONKING 72 1L

Figure 25

B4 R % Control system

SN

,, / & «//w |
//m . /b/

CONTROL SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 81



LONKING 72X Figure 25
BH R4 Control system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM856E.051.01.01 | A5 2) Speed control flexible shaft 1 AN 1 WJI104CKX2210
2 | LG853.05.01.03 AR Y % B [ 78 R Speed control flexible shaft securing 1 i H
plate
3 | GB/T5783-2000 Iy i Bolt M10 x 25 2 8.8
4 | GB/T93-1987 gl Washer 10 2
5 | GB/T97.1-2002 | Washer 10 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 82



LONKING 72 X

Figure 26

¥R E & 4t Hydraulic steering system

HYDRAULIC STEERING SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 83



LONKING 7 X Figure 26
¥ MW E R4 Hydraulic steering system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T5783-2000 AR Bolt M14 x 35 4 8.8
2 | GB/T93-1987 HE Washer 14 4
3 | GB/T97.1-2002 gAY Washer 14 4
4 | CDM856E.06 | .01 AR L Hydraulic steering gear 1
5 | L1CH-27-20 D RN Adapter 4
6 | LG853.06-004 R Press plate 1 i Hi
7 | GB/T5783-2000 AR Bolt M10 x 35 12 8.8
8 | 87311-16/87391-16*2N16*1040 L5 A I Priority valve shunt hose 1
9 | GB3452.1-2005 O K O-ring 31.5x 3.55 1
10 | 80H-100°-15F(32)/25/28-2S-L570 5t W3k o e Priority valve oil inlet hose 1
11 | GB/T3452.1-2005 O B O-ring 37.5x 3.55 3
12 | 20491-27T/20431-27T*1W12*
1350/270° LA ER INEI ] = Steering oil return hose 1
13 | P51A579BE0120-01 LA Gear pump 1 Parker
14 | LG853.06-001 N Seal gasket 1 &
15 | GB/T93-1987 gl Washer 12 12
16 | GB/T3452.1-1982 O EH O-ring 46.2 x 3.55 1
17 | GB/T5783-2000 124 Bolt M12 x 40 4 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 84



-

LONKING 72 1L

Figure 26

¥R E & 4t Hydraulic steering system

HYDRAULIC STEERING SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 85



LONKING 7 X Figure 26
¥ MW E R4 Hydraulic steering system
Item Parts number Chinese Description English Description Specification | Qty Remarks
18 | LG855.06.01 T ) A vl AR A Steering pump oil inlet pipe 1 fiH
19 | GB/T97.1-2002 HpE| Washer 12 4
20 | GB/T6170-2000 W2 EE Nut M12 8 8
21 | GB/T5783-2000 LY Bolt M10 x 42 6 8.8
22 | LG50EX.06.02 e ) 4 L AN Steering pump oil outlet pipe 1 1t 1)
23 | ©51 x 4-L.520 W Oil suction hose 1
24 | JB/T8870-1999 I i Hoop (®55-71) 2
25 | LG855.06.04 5 2R R 0] ok AN A Rear frame turning transition pipe 1 & H
26 | LG855.06.05 5 ZE SR ) o AN A Rear frame turning transition pipe 1 15 H
27 | LG853.06-005 J5 LR 1 e R sk Rear frame turning transition 2 fiH
JER connector press plate
28 | 20431-27T/20411-27T*2W12* BBl AB IR Steering gear oil outlet hose for AB 2
1252
29 | L1CH9-14-120G oi® LS Mk Priority valve connector for LS 1
30 | H-H/19/18-11-L1152 T )y T A3 i Steering cylinder oil inlet hose 2
31 | 20411-14/20491-14*2W05*700 Hemgs LS HIRE Steering gear hose for LS 1
32 | LG855.06.06 A 7 ) R B BN A Small chamber pipe of right steering 1 1t 1)

cylinder

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 86



LONKING 72 X

Figure 26

¥R E & 4t Hydraulic steering system

HYDRAULIC STEERING SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 87



LONKING 72X

connector

Figure 26
¥ MW E R4 Hydraulic steering system
Item Parts number Chinese Description English Description Specification Qty Remarks
33 | JB/T999-1977 B IRAE Articulated bolt M22 x 1.5 x 48 4
34 | JB/T966-2005 HPE] Washer 22 8
35 | CDM855.06.14 A5 ¥t [ Y T Right steering cylinder 1
36 | CDM855.06.13 8 ] W L Left steering cylinder 1
37 | H-H/19/18-11-L685 B [y Y L R R Hose between steering cylinder 2
38 | H-H/19/18-1I-L650 e 1) yh TR Steering hose 2
39 | LG855.06.07 A ) L R A Big chamber pipe of right steering 1
cylinder
40 | LG855.06.08 B ) YH AT R s A A Big chamber pipe of left steering 1
cylinder
41 | GB/T3452.1-2005 0 R O-ring 50 x 5.3. 8
42 | GB/T3452.1-2005 0 Bk O-ring 65 x 5.3 8
43 | LG855.06-001 T o) Yl T 3 o B ) R Connecting seal seat for steering 8
cylinder
44 | LG855.06.09 WA m 4% | Front frame right steering transition 1
connector
45 | LG855.06.10 AELE A m i EANE | Front frame left steering transition 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 88



LONKING 72 X

Figure 26

¥R E & 4t Hydraulic steering system

HYDRAULIC STEERING SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 89



LONKING 7 X Figure 26
¥ MW E R4 Hydraulic steering system
Item Parts number Chinese Description English Description Specification Qty Remarks
46 | L1CH-14-12 ErE NN Adapter 2
47 | LG855.06.11 FEE [ WL /N AN A Small chamber pipe of left steering 1 i H
cylinder
48 | 20491-27T/20431-27T | 15t 1 2 5 mpLe & Hose from priority valve to steering 1
*2W12*500/90° gear
49 | L1CH-27-33 A5 10 H R Sk A Priority valve oil outlet adapter 1
50 | GB/T5782-2000 WA Bolt M10 x 100 2 8.8
51 | LG853.06.09 A1t 5t 1 Priority valve 1 it VLE-150/882-5902
-059-9
52 | LG853.07-007 R Press plate 1 1
53 | 20411-14*20491- AL 5 1 vt e e Priority valve leakage hose 1
14*1W05*800
54 | GB/T93-1987 At Washer 10 16

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 90




LONKING 72 X

Figure 28

SRR [ M1 Hydraulic steering gear

HYDRAULIC STEERING GEAR

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 91



LONKING 72X Figure 28
W EFE R HL Hydraulic steering gear
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GB/T6170-2000 WEBE Nut M16 1 8
2 | GB/T93-1987 gl Washer 16 1
3 | GB/T97.1-2002 | Washer 16 1
4 | LG855.06.02.01 7 A K Steering wheel assembly 1 AR
5 | LG853.06.02.02 SHE Conducting sleeve 1 i Hi
6 | GB/T5782-2000 Iy Bolt M10 x 30 4 8.8
7 | GB/T93-1987 2 Washer 10 4
8 | LG853.06.02-003 RS Adjusting gasket 1 8
9 | CDM856E.06 | .01.01 | #4352 Steering gear () 1 SR | G BZZ-800/550

-7185(FK-/20/831-2604)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 92



LONKING 72X Figure 30
¥ mfL Steering Cylinder (Left : CDM855.06.13 / Right :CDM855.06.14)

STEERING CYLINDER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 93



LONKING 7 X Figure 30
# 7 1%L Steering Cylinder (Left : CDM855.06.13 / Right :CDM855.06.14)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | JB/T8879-2001 NS Joint bearing GE50ES-C3 2 HE
2 | GB/T893.1 FUH s R4 Spring sprag 75 4 65Mn
3 | AF 055A 75071 5 28 ] Dust ring 55 x 69 x 8 1 & JE SRR N G
4 | GB/T894.1 S B rERS R 90 Spring sprag for shaft 1 65Mn
5 | BS 5564 P5008 VEZEAT 5 3 B Piston seal ring 55 x 65 x 10 1 PU
6 | ZL50F-630001B 2N Ring 1 45
7 | ZL50F-630002A S ] Spring sprag 1 TR 22 1| 4
8 | FR 5507 Q5029 RIR Support ring 55 x 60 x 9.7 2 o8 0 Py T I AT
9 | ZL50F-631000B AR Cylinder body 1 SR

10 | 2-341 O &l O-ring 88.27 x 5.33 1 NBR80

11 4] Sprag 100 x 91 x 1.52 1 P A ILIE W

12 | BR 055A 00601 22 1 | Bumper ring 55 x70.5x%x6 1 PTFE+NBR

13 | CDM855.06.13-01 SmE Guide sleeve 1 QT450-10

14 | CDM856.630001 T ZEFT Piston rod 1 45

15 | 2-227 O i O-ring ®53.57 x 3.53 1 NBR80

16 | KR 0100 00701 T Piston seal ring 100 x 84.5 x 6.3 1 PTFE+NBR

17 | FR 9510 Q5029 SCAKIR Support ring 95 x 100 x 9.7 2 0 SR P TS e A

18 | ZL50F-630005C T2 Piston 1 45

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 94



LONKING 72X Figure 30

¥ mEL Steering Cylinder(Left : CDM855.06.13 / Right :CDM855.06.14)

STEERING CYLINDER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 95



LONKING 72X Figure 30
Hm)yhEL Steering Cylinder (Left : CDM855.06.13 / Right :CDM855.06.14)
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T308-1989 HER Steel ball S®5.5 1
20 | GB/T77-2000 BRET Screw M8 x 16 1
21 | GB/T77-2000 BRET Screw M8 x 10 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 96



LONKING 72X Figure 31

TAEW HE A% Implement hydraulic system

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 97



LONKING 7 X Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | GB/T5783-2000 Y Bolt M10 x 20 6 | 8.8
2 | GB/T93-1987 | Washer 10 97
3 | GB/T97.1-2002 At Washer 10 8

4 | CDMB856E.07 1.09 L LR A AR AT Guard shield of tilt cylinder 1 i H
5 | LG853.07-005 B LV T 34 o R df R Tilt cylinder connecting seal seat 2
6 | GB/T3452.1 O eI O-ring 95 x 5.3 6
7 | GB/T3452.1 O ek O-ring 80 x 5.3 2
8 | CDMS856E.07 | .10 e 2Lyl T Tilt cylinder 1
9 | 20411-36T/20441-36T | 4}l i 245 L 5T RS Hose from distribution valve to tilt cylinder cylinder 2

*2N16*1050

10 | GB/T3452.1 O & O-ring 32.5x%x3.55 14

11 | LG855.07.04 LG G I Rear chamber pipe of tilt cylinder 1

12 | GB/T5782-2000 Y Bolt M10 x 70 24 188

13 | LG855.07.05 S G AT N Front chamber pipe of lift cylinder 1

14 | LG855.07.06 S LAY IS Front chamber pipe of lift cylinder 1

15 | CDM858.07 | .01 B (8] E 4 Pipe fixed 2

16 | LG855.07.07 SE GG N Rear chamber pipe of lift cylinder 1

17 | LG855.07.08 S GG N Rear chamber pipe of lift cylinder 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 98




-

LONKING 721

Figure 31

TAEW HE A% Implement hydraulic system

IMPLEMENT HYDRAULIC SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 99



LONKING 7 X Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty | Remarks
18 | CDM856E.07.01 BT PR A e Lift cylinder locating device 1 | f5H
19 | LG853.07-006 BV T 3 e e Lift cylinder connecting seal seat 2
20 | GB/T3452.1 O i O-ring 71x53 4
21 | 20411-36T/20481-36T | shE G Hose of lift cylinder 4
*2N16*1600
22 | 20411-52T*2W24*640 | 43 Hc i [elol s Distribution valve oil return hose 1 i
23 | LG853.07-003 (= Pipe clamp 4
24 | GB/T5783-2000 24 Bolt M8 x 25 2 8.8
25 | GB/T93-1987 H gl Washer 8 4
26 | GB/T6170-2000 WEBE Nut M8 10 | 8
27 | LG853.07-004 J R B4R A el e Sk i Rear frame oil return transition connector press plate 2
28 | GB/T5782-2000 1y Bolt M10 x 50 4 8.8
29 | LG855.07.09 B4R 0]y oo v 4 5k Front frame oil return transition connector 1
30 | 20411-52T*2W24*1152 | 4xgdz m] ywh i Articulated oil return hose 1
31 | 20412-42TGB*4SH20 | it e Articulated oil inlet hose 1
*1240
32 | LG853.07-002 O Ja ) ZESEattid i Front (rear) frame oil inlet transition 2

Sk AR

connector press plate

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 100




LONKING 72X Figure 31

TAEW HE A% Implement hydraulic system

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 101



LONKING 7 X Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty Remarks
33 | GB/T5782-2000 A Bolt M10 x 42 4 8.8
34 | P51A579BE0225-02 THEZE Implement pump 1 Parker
35 | LG853.06-001 R Seal gasket 1 fii il
36 | GB/T97.1-2002 gl Washer 12 2
37 | GB/T6170-0-2000 BRR] Nut M12 4 8
38 | GB/T93-1987 A Washer 12 8
39 | 51 x 4-1.520 R R Qil suction hose 1
40 | JB/T8870 e 57 Hoop ®51-70 2
41 | 20411-36T/20491-36 7 HI R R Cooler input oil hose 1
*1W16*2800
42 | GB/T5783-2000 W2 Bolt M10 x 35 16 8.8
43 | FL-20 Vs Flange folder 3
44 | 87341-20/87391-20 TAESE e Implement pump oil outlet hose 1
*2N16*500/270°
45 | GB/T3452.1 O &k O-ring 37.5 x 3.55 4
46 | LG855.07.10 TARSE H N Implement pump oil outlet pipe 1 it
47 | CDM856E.07 | .01 [a] gt v s 3k Qil return transition connector 1
48 | 20411-52T*2W24*560 | [a]h i Oil return hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 102




LONKING 72X Figure 31

TAEW HE A% Implement hydraulic system

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 103



LONKING 7 X Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty Remarks
49 | LG853.07.04 420 33 et v s sk Front frame oil inlet transition connector 1
50 | LG50C.07 111.04 2 W% 1R [l nh 40 Distribution valve oil return pipe 1
51 | LG50EX.07.13 N [ B Lift arm pipe fixed 1
52 | GB/T5783-2000 W2 Bolt M10 x 30 32 8.8
53 | FL-16 ik Flange folder 6
54 | 20411-36T/87391-16 43 TC 1) 22 A 0 ) R T Hose from distribution valve to the 2
*2N16*720 =1 right boom cylinder
55 | GB/T5782-2000 BB Bolt M10 x 60 8 8.8
56 | GB/T6170-2000 BERE Nut M10 11 8
57 | LG50EX.07-005 (S Pipe clamp 4 HH
58 | LG855.07.15 A ENL LN Hose from distribution valve to 2 5 H
e lift cylinder big chamber
59 | LG855.07.14 5 W5 1R 45 ) R T /N s Hose from distribution valve to 2 5 H
W small cylinder big chamber
60 | GB/T5782-2000 IR AR Bolt M10 x 90 3 8.8
61 | LG855.07-003 sk Pipe clamp 1 5 H
62 | GB/T5783-2000 HE Bolt M8 x 30 2 8.8
63 | LG855.07.03 B L T R e Front chamber pipe of tilt cylinder 1 & H

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 104




LONKING 72X Figure 31

TAEW HE A% Implement hydraulic system

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 105



LONKING 72X Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty Remarks
64 | LG50C.07 Il -001 ) Flange 2 it
65 | CDM856E.07 | .07 2l BB O Automatic level device 1
66 | CDM855.07.02 B L Lift cylinder 2
67 | 20411-36T*2N16*870 |/ Ic IR 2 /M5 i i e7| Hose from distribution valve to 2
the left boom cylinder
68 | LG50EX.07.14 S BN A ] 5 A Lift arm pipe fixed 1 & F
69 | L1CFL9-36-16 AHISMELSCRERL | Ferrule fitting connection 9 ° 2
70 | KM300-2 WA 2 I 1R Hydraulic distribution valve 1 Parker
71 | LG50C.07 1l .11 TP RS Piolt control system 1 {11
72 | 20412-42TGB/87392- | /)i I 13k vl iR Distribution valve inlet oil hose 1
20*4SH20*900
73 | GB/T5782-2000 R Bolt M8 x 130 4 8.8
74 | GB/T97.1-2002 P Washer 8 4
75 | LG50EX.07-003 EPS Pipe clamp 1 fit
76 | LG50EX.07-004 e Pipe clamp 2 i
77 | GB/T3452.1 O JElH O-ring 58 x 3.55 2
78 | CDM856E.07 | .02 W RS0 PN & Hydraulic system oil return pipe 1
79 | LG853.07-001 s Press plate 1 fii ]

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 106




LONKING 72X Figure 31

TAEW HE A% Implement hydraulic system

Note:Serial number 85 installed in the arm
during normal working!

IMPLEMENT HYDRAULIC SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 107



LONKING 72X

Figure 31
T 1 & 45 Implement hydraulic system
Item Parts number Chinese Description English Description Specification Qty Remarks

80 | LG856.07 | .04 AR MAN Implement pump oil inlet pipe 1 15 H

81 | GB/T5782-2000 124 Bolt M12 x 85 4 8.8

82 | LG853.02.02-004 M s i e Hose clamp 4 f&H

83 | LG853.02.02-005 SR Press plate 4 =35

84 | 20411-36T/20491-36T | ¥4 51 5[] vy e 5 Cooler output oil hose 1

*1W16*3300
85 | CDM856E.07 | .03 IR I T S A Lift cylinder carriage 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 108




LONKING 72 X

Figure 32

8 %6 5 i Hydraulic Tank Assembly (CDM856E.13 11 .09)

HYDRAULIC TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 109



LONKING 7 X Figure 32
VR B A & Hydraulic tank assembly(CDM856E.13 11 .09)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM856E.131.09.03 | Z@hsis4 Left handrail assembly 1
2 | GB/T93 g Washer 16 7
3 | GB/T97.1 | Washer 16 7
4 | CDMS856E.13 11 .09.01 | ¥ & h4f 14 Hydraulic tank body 1
5 | GB/T5783 24 Bolt M16 x 40 4
6 | LG853.13.08.04 2R/ e 5L Air cleaner 1 AN
7 | GB/T5783 Iy Bolt M8 x 20 16
8 | GB/T93 HPE] Washer 8 16
9 | GB/T971 | Washer 8 16
10 | CDM856E.131.08.04 | KJEultr Oil indicator 1
11 | GB/T5783 B2 A Bolt M10 x 25 12
12 | GB/T93 | Washer 10 12
13 | GB/T971 fz4eE] Washer 10 12
14 | LG855.13.09.03 [E] il T Oil return filter 1 G 1A
LG50F-1000 x 12-H
15 | CDM856E.131.09.02 | |9|yyk 2% Oil return flange cover 1
16 | LG855.13.09-001 o Gasket 1 Jiioh 507523C
17 | GB/T5783 1y Bolt M16 x 35 3

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 110



LONKING 72 X

Figure 32

8 %6 5 i Hydraulic Tank Assembly (CDM856E.13 11 .09)

%\@ o
6
)

2
26

¥

~
£28 \ﬁ i

Wy ek,

HYDRAULIC TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 111



LONKING 72X Figure 32
VR B A & Hydraulic tank assembly(CDM856E.13 11 .09)
Item Parts number Chinese Description English Description Specification Qty Remarks
18 | LG853.13.08-003 Tk Magnet D80 x d40 x 12 1 A1)
19 | LG853.13.08-002 Oy Gasket 1
20 | LG853.13.08.03 TR0 75 Oil drain cover 1 &
21 | LG853.13.08-001 3k Stopper 1 & H
22 | LG855.13.09.05 WM D e Oil suction filer 1 G 1 JE A
LG50F-1000 x 120-j
23 | LG853.13.09-002 239 Gasket 2
24 | LG853.13.09.03 e Flange cover 2
25 | GB/T5783 Iy Bolt M12 x25 8 8.8
26 | GB/T5783 ey i Bolt M12 x40 4 8.8
27 | GB/T97.1 P Washer 12 16
28 | GB/T93 | Washer 12 12
29 | GB/T6170 WEBE Nut M12 4 8
30 | CDM856E.131.09.04 | ZefiseT Fkis Top rotary welding right 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 112



LONKING 72 X

Figure 33

FEWEL Lift Cylinder (LG855.07.02)

LIFT CYLINDER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 113



LONKING 72X

Figure 33
L Lift cylinder (CDM855.07.02)
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | GB/T893 FUH s 14 B Circlip for hole 105 2

2 | JB/T8879-2001 TR Joint bearing GE70ES-C3 1

3 | GB/T 308-1989 AR Steel ball So8 2

4 | ZL50F-720002C I Piston 1 i H

5 | GB/T 77-2000 7SS T i S e R AT Hexagon socket flat end M12 x 28 1 45H

set screw
6 ANEEIN Dirt accumulating ring 180 x 172 x 6 1
7 | GBIT 77-2000 7SS T i B e R AT Hexagon socket flat end M12 x 18 1 45H
set screw

8 | OK 0180 00701 1 FE 8] Piston seal ring 180 x 159 x 8 1 IR

9 | FR HO51 Q5029 SCAKIR Support ring 175 % 180 x 15 2 IRIE
10 | 2-241 O Bk O-ring 98.02 x 3.53 1
11 | ZL50F-721000A HLAA Cylinder body 1 fitr
12 | CDM50F-720003 T ZEAT Piston rod 1 18
13 | FR A005 Q5029 SCHIR Support ring 100 x 105 x 15 2 )
14 | BR 100A 00601 2% P Bumper ring 100 x 115.5x 6 1 7
15 | CDM50F-720004 CANES Guide sleeve 1
16 | 2-364 O JEH O-ring 170.82 x 5.33 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 114



LONKING 72 X

Figure 33

FEWEL Lift Cylinder (LG855.07.02)

LIFT CYLINDER

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 115



LONKING 72X Figure 33
L Lift cylinder (CDM855.07.02)
Item Parts number Chinese Description English Description Specification Qty Remarks
17 41 Circlip 180 x 171 x 1.52 1
18 | B3 A015 P5008 Vi SE AT 5 35 B Piston seal ring 100 x 115x 9 1 IR
19 | AF 100A 25071 57 24 B Dust ring 100 x 114 x 8 1 VR o
20 | GB/T5785 Iy i Bolt M20 x 1.5 x 55 12 8.8 7
21 | GB/T93 g Washer 20 12
22 | GB/T79-2000 B IRET Set screw M10 x 30 1 14H g
23 | ZL50F-720005A EA RS Oil suction filer 1 ]
24 | GB/T 77-2000 P 7SS T S e R AT Hexagon socket flat end M12 x 10 2 45H

set screw

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 116




LONKING 72 X

Figure 34

Aty Oil supply valve

OIL SUPPLY VALVE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 117



LONKING 7 X Figure 34
fiyi i Oil supply valve
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | GYF65-001 T s 7R 8 55 i Reducing valve spring seat 1
2 | GYF65-002 27 R AL T Rl Safety valve spring seat 1
3 | GYF65-003 I Name plate 1
4 | GYF65-004 AP Adjusting washer 3
5 | GYF65-005 2 R B Safety valve spring 1
6 | GYF65-006 224 1R R 0 Safety valve spool 1
7 | GB/T308 AR Steel ball Dw8.5 2
8 | GYF65-007 B[] [ A Check valve spring 1
9 | GYF65-008 1R Valve body 1
10 | GYF65-009 sk Connector 1
11 | NXQ-L0.4/10-H i HE Accumulator 1
12 | GYF65-010 7S g S Socket head stopper 1
13 | JB/T982 2H A s Combined washer 10 4
14 | GYF65-011 T AT Reducing valve stem 1
15 | GYF65-012 L Spring seat 1
16 | GYF65-013 i s [iR) e 5 Reducing valve spring 1
17 | GYF65-014 221k Stopper 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 118



LONKING 72X Figure 35
& 3L whEL Tilt cylinder (CDM856E.07 | .10)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 119



LONKING 7 X Figure 35
#& 2L yh L Tilt cylinder (CDM856E.07 | .10)
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | ZL50F-711000B HARES Cylinder body 1 ZH AR
2 EANEEIN Dirt accumulating ring 160 x 152 x 6 1 PTFE
3 | FR K052 Q5029 SRR Support ring 195 x 200 x 15 2 104 5 P S ST A
4 | OK 0200 00701 T ZE Piston ring 200 x179x 8 1 PTFE+NBR
5 | ZL50F-710001C I Piston 1 45
6 | CDM50F-710002 SnE Guide sleeve QT450-10 1
7 | GB/T5785-2000 Iy Bolt M20 x 1.5 x 65 12 8.8 7
8 | GB/T93-87 HPE] Washer 20 12 65Mn
9 | CDM50F-712000 T ZEAT Piston rod 1 1A
10 | ZL50F-710003A R Press block 1 Q345A
11 | GB/T5783-2000 L2y Bolt M8 x 20 2 8.8 7
12 | GB/T93-87 | Washer 8 2 65Mn
13 | ZL50F-710004A e Shaft sleeve 1 40Cr
14 | AF 110A 25071 5 2 ] Dust ring 110 % 126 x 9 1 &8 QR N q
15 | B3 B025 P5008 W FEANT 25 35 | Piston seal ring 110 x 125 x 9.6 1 PU
16 | 2-367 O &l O-ring ©189.87 x 5.33 1 NBR80
17 4] Sprag 200 x 191 x 1.52 1 P A ILIE W
18 | BR 110A 00601 22 1 | Bumper ring 110 x 1255 % 6 1 PTFE+NBR

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 120



LONKING 72X Figure 35
& 3L whEL Tilt cylinder (CDM856E.07 | .10)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 121



LONKING 72X Figure 35
#£ 3y Tilt cylinder (CDM856E.07 1.10)

Item Parts number Chinese Description English Description Specification Qty Remarks
19 | FR B008 Q5029 AR Support ring 110 x 115 % 9.7 2 T R P S I A
20 | 2-245 O KR O-ring $110.72 x 3.53 1 NBR80
21 | GB/T 308-1989 AN ER Steel ball 8 1
22 | GB/T 77-2000 7S f P S e AT Hexagon socket flat end set screw M12 x 44 1 45H
23 | GB/T 77-2000 7S P e nR AT Hexagon socket flat end set screw M12 x 10 1 45H
24 | GB/T893.1-86 FLFH B 32 B Spring sprag 120 2 65Mn
25 | JB/T8879-2001 Rl Joint bearing GE8OES-C3 1 HE1E
26 | ZL50F-7110005 TR Plate 1 Je
27 | GB/T5783-2000 [y Bolt M8 x 16 2 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 122



LONKING 72T

Figure 36

PRMIAE Sk Fuel tank assembly (CDM856E.13 11 .08)

FUEL TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 123



LONKING 7= X Figure 36
R FE S Fuel tank assembly (CDMB856E.13 Il .08)
ltem Parts number Chinese Description English Description Specification Qty Remarks

1 | GB/T5783 W2 Bolt M16 x 35 3 8.8
2 | GB/T97.1 HAJE Washer 16 3
3 | GB/T93 g Washer 16 3
4 | LG853.13.08.04 IR A Air cleaner 1 G/
5 | GB/T5783 W2 AR Bolt M8 x 20 4 8.8
6 | GB/T93 g Washer 8 7
7 | GB/T97.1 P Washer 8 7
8 | CDM856E.13 11 .08.01 | #Auhia 1Ak Fuel tank body 1
9 | GB/T6170 WER) Nut M12 4 8

10 | GB/T93 P Washer 12 12

11 | GB/T97.1 HAJE Washer 12 16

12 | GB/T5783 T2 Bolt M12 x 40 4 8.8

13 | LG855.13.08-001 B4 Pin 2 & H

14 | GB/T91 TF 149 cotter pin 4 x 50 2

15 | CDM853.1311.08.03 | KJE ik Oil indicator 2 SN/ fEH

16 | CDM856E.131.08.02 | A€kifis Right ladder weldment 1

17 | GB/T5783 [y i Bolt M12 x 25 8 8.8

18 | LG853.13.08-002 £ Gasket 1 AN/ A

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 124



LONKING 72 X

Figure 36

A4 S Fuel tank assembly (CDM856E.13 11 .08)

FUEL TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 125



LONKING 72T Figure 36
PRMFE & A Fuel tank assembly (CDM856E.13 11 .08)
ltem Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T5783 W24 Bolt M10 x 25 6 8.8
20 | GB/T93 1 Washer 10 6
21 | GB/T971 ] Washer 10 6
22 | LG853.13.08.03 T 75 Oil drain cover 1 1 F
23 | LG853.13.08-001 3k Stopper 1 M
24 | LG853.13.08-003 T2k Magnet @80 x d40 x 12 1 ARt/ A
25 | LG853.13.08.02 R Vi T Rl Oil suction filter assembly 1 AN/ A8
26 | CDM856E.13 1.08-001 | {7115k Level gauge cover 1
27 | GB/T5783 A Bolt M8 x 16 3 8.8
28 | CDM856E.131.08.03 | A #i4kF Ly s Top rotary welding right 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 126




LONKING 72 X

Figure 37

5 2B HU RS Pilot Control System (CDM856E.07 | .11)

PILOT CONTROL SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 127



-
LONKING 72 1L Figure 37
KB HRHM RS Pilot Control System (CDM856E.07 | .11)
Item Parts number Chinese Description English Description Specification | Qty Remarks
1 | L6D-16 SO TE S Adapter 10
2 | L8C-16 WA B Nut 10
3 | 20511-16T*1W05*1152 e S H IR Pilot control hose 10
4 | PCL403 FAFAN S S8 R Single handle pilot control valve 1 Parker
5 | GB/T97.1-2002 | Washer 6 8
6 | GB/T818-2000 1y Bolt M6 x 16 4 8.8
7 | GB/T93-1987 P Washer 6 4
8 | L1C0O-20-06GB i BLIm Connector 1
9 | L1DO-16-06 Vit B RSk Connector 5
10 | 90H-H/8/8-1-L1000 ity /) 220 S R IR Hose of oil supply valve to pilot control valve | M16 x 1.5 1
11 | LG50EX.07.11.04 L3 1B Oil supply valve 1 WYF65
12 | LADDH-16-16-140G ESUIINIEESS T-Connector 1
13 | L1DH-16-14 Vit L2 25 Ferrule end straight adapter 2
14 | GB/T5783-2000W W2 A Bolt M8 x 20 5 8.8
15 | GB/T93-1987 HJE Washer 8 5
16 | LG50EX.07.11.03 A R 22 S 28 Oil supply valve mounting bracket 1
17 | 90H-H/8/8-1-L1152 B B Hose M16 x 1.5 2
18 | 20591-16T*1WO05*650/90° | i ikl i3k ymh i i Oil supply valve oil inlet hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 128



Figure 37

LONKING 72 X

5 2B HU RS Pilot Control System (CDM856E.07 | .11)

=
L
[
w
VI
w
.|
o
e
[t
Zz
o
(@)
[
(@]
=
o

COPYRIGHT © 2009

IS PARTS CATALOG IS CONFIDENTIAL

Page 129



LONKING 72X

270°

Figure 37
KB HRHM RS Pilot Control System (CDM856E.07 | .11)
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | 20411-20TGB*1WO08* | 5 1" [mlyh ke & Pilot valve oil return hose 1
L1500
20 | GB/T5783-2000 12 Fe Bolt M10 x 25 4 8.8
21 | GB/T97.1-2002 gl Washer 10 4
22 | GB/T93-1987 HPE] Washer 10 4
23 | LG860.07.11-001 5 B il A [ S AR Pilot control oil pipe securing plate 2 5 H
24 | 20511-16T/20591-16T* | Jix% Hose 2
1W05*600
25 | L1CG-16-04 Vit B RSk Connector 6
26 | 20511-16T/20591-16T* | Jix% Hose 1
1W05*500
27 | LADDG-16-16-040G | H i — il n] |45k | T-connector 1
28 | 20511-16T/20591-16T* | Jix% Hose 1
1W05*1300
29 [ 20511-16T/20591-16T* | {1y i@ H v s iy Hose 1
1W05*800
30 | 20591-16T*1WO05*700/ | y7Ehs il & Hose 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 130



LONKING 72 X

Figure 38

JHI#IZI & 45 Service brake system

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 131



LONKING 72X

Figure 38
JIHIzh R4 Service brake system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.08.04 e Oil inlet pipe 4 & H
2 | LG853.08.03 BN 58 e Front booster pump oil outlet pipe 2 & H]
3 | LG853.08-004 e ey Connecting bolt 10 & H
4 | LG853.08-005 2 Washer 11 & H
5 | LG856.08.02 mnhs% Booster pump 2 4N HP3.5-90
6 | LG853.08-013 B3k Connector 10 5 H
7 | 90C-C/8 | -L=3200 B0 1R RN 14 k% | Hose from brake valve to front 1 AN
booster pump
8 | LG856.08.07 S S 2 Dual-chamber air brake valve 1 4Nty HP3514B
9 | JB/T966-2005 2 Washer 22 13
10 | LG853.08-006 Mk Air inlet connection 1 i H
11 | LG853.08-007 ) s 3223 e Pressure connector seat 1 & H
12 | C/81-L=3600 IS0 R B A S R | Hose from brake valve to right air 1 AN
tank
13 | C/81-L=3300 W IR R AR GRS | Hose from brake valve to left air tank 1 AR
14 | 90C-C/8 | -L=1400 HIERE G E R | Hose from brake valve to rear 1 AN
booster pump
15 | LG853.08.14 JEME A Rear axle oil pipe 1 f&H

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 132



LONKING 72 X

Figure 38

JHI#IZI & 45 Service brake system

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 133



LONKING 72X Figure 38
JIHIzh R4 Service brake system
Item Parts number Chinese Description English Description Specification Qty Remarks

16 | LG853.08.06 JERRE Rear axle oil pipe 1 & H

17 | LG853.08.11 BIShRS Brake hose 1 AN

18 | L1Q-18 B3 Connector 1 8.8

19 | JB/T8870-1999 = 4 Hoop D 12-32 1

20 | CDM856E.08 | -003 AP [ S AR 1

21 | CDM856E.08 | .02 25 IS AL AN 1

22 | L1QN9-16-02 sk Connector 1

23 | 20791-16T/20711-16T* | fi& < 17 [ it i & 1
JS05*1400 1

24 | CDMB856E.08 | .01 UR) £2°5S Connector 1 4ty

25 | LCQ-16 Bk Connector

26 | 20791-16T*1W05* THags 2 P E e | Hose from drier to recoil air tank 1 A
1600/90 °

27 | LG856.08.06 Tl a3 Drier bracket 1 & H

28 | LG856.08.05 T es Drier 1 AN HP3511

29 | 20791-18T*JS05* RIENLE TR 24N 24 % | Wired hose from compressor to drier 1 AR
L1600/270 ° &

30 | LG856B.08-002 B3k Connector 1 5 H

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 134



LONKING 72 X

Figure 38

JHI#IZI & 45 Service brake system

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 135



LONKING 72X

Figure 38
JI%IZh &R 4L Service brake system
Item Parts number Chinese Description English Description Specification Qty Remarks

31 | 90C-90°-90C/8 | -L=450| T4 5 23 {5 | e i Hose from drier to protective valve 1 Ay
32 | LG856.08-004 3k Plug 1 & H]
33 | JB/T966-2005 ] T Copper pad 16 3
34 | 90C-C/8 | -L=2000+RC | {#4" 18 5 Lo fE e Hose from protective valve to left 1 AN

air tank
35 | 90C-C/8 | -L=1800+RC | A9 W E 4R fHE Hose from protective valve to right 1 AR

air tank
36 | LG856.08.01 fig <14 MUK, Air tank system 1 i H
37 | GB/T97.1-2002 | Washer 10 6
38 | GB/T93-1987 2 Washer 10 6
39 | GB/T5783-2000 B2 A Bolt M10 x 20 6 8.8
40 | LG856.08-005 2 7o/ T T B A Anti-inflatable tank fixed plate 1 i Hi
41 | LG856.08.03 St Anti-inflatable tank 1 AN HP-3511CB-18
42 | LG853.08-014 S PRI = B Sk Rear axle oil channel T connector 1 &
43 | LG856.08-001 O A & A4 1 < 23k | Four circuit protection valve air 2 i Hi

outlet connector
44 | LG856.08.04 DU [B] %54 1R Four circuit protection valve 1 4N HP3518
45 | GB/T5783-2000 g Bolt M8 x 20 11 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 136



LONKING 72X Figure 38
JHI#IZI & 45 Service brake system

SERVICE BRAKE SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 137



LONKING 7 X Figure 38
JI%IZh &R 4L Service brake system
Item Parts number Chinese Description English Description Specification Qty Remarks

46 | GB/T93-1987 | Washer 8 11

47 | GB/T97.1-2002 [ Washer 8 5

48 | GB/T5786-2000 Iy Bolt M12 x 1.5 x 30 3 8.8

49 | LG853.08-001 sk Connector 4 1

50 | LG855.08.01 IS E S Rear booster pump support 1 & H]

51 | GB/T5783-2000 Iy Bolt M12 x 30 4 8.8

52 | GB/T93-1987 | Washer 12 7

53 | GB/T97.1-2002 P Washer 12 7

54 | LG853.01-005 =P Pipe clamp 3 f&H

55 | GB/T93-1987 | Washer 6 3

56 | GB/T5783-2000 12 e Bolt M6 x 16 3 8.8

57 | LG853.08-008 ST o = ek Brake lamp switch T-connector 1 1 H

58 | LG853.08-012 HUMr B =Wk Front axle oil channel T-connector 1 151

59 | LG853.08.05 B Front axle oil pipe 2 i Hi

60 | GB/T97.1-2002 | Washer 6 4

61 | LG853.08-016 PR Guide plate 1 5

62 | LG853.08-015 Pl Guide plate 1 & H]

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 138



LONKING 72 X

Figure 39

S4B Air tank assembly

AIR TANK ASSEMBLY

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 139



LONKING 72X Figure 39
S A B Air tank assembly
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG856.08.01.01 (iG] Air tank 1
2 | LG853.08.01.02 A Inflation valve 1 JFh 408409
3 | LG853.08.01.03 JBOK I Water drain valve 2 SN [ J5 5 MQP-3553
4 | LG853.08.01.04 LA Safety valve 3 A 1 54 JN150-35011030
5 | GB/T5783 W2 Bolt M12 x 35 4 8.8
6 | GB/T97.1 2 JE] Washer 12 4
7 | GB/T93 P Washer 12 4
8 | JB1002 g Washer 22 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 140



LONKING 72 X

Figure 40

A HZh2e Disc brake

DISC BRAKE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 141



LONKING 7 X Figure 40
#1 #1245 Disc brake
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | 408121 A Bolt M22 4
2 | GB93-76 g Washer 22 4
3 | 408105-106 W AH Inner caliper 1
4 | 408112 HE 2 ) e Rectangle seal ring 4
5 | GB1235-76 O i O-ring ®20 x 2.4 2
6 | 408113 T 2E Piston 4
7 | 408110 By e Dust hood 4
8 | 408111 + B Snap ring 4
9 | 408107-108 Hsh A Brake piece 2
10 | 408107-109 ANt Outer caliper 1
11 | 408103 TR Air bleeder 2
12 | 408104 B3k Connector 2
13 | 408124 P Washer M20 x 1.5 x 56 2
14 | 408120 ey i Bolt 20 4
15 | GB93-76 1 Washer 4
16 | 408114 A A Bolt pin 2
17 | 408101 B Pipe connector 1
18 | 408115 | Washer 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 142



LONKING 72 X

Figure 40

A HZh2e Disc brake

DISC BRAKE

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 143



LONKING 72X Figure 40
#1 #1245 Disc brake
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB93-76 Rl Washer 10 2
20 | 408102 g Washer 8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 144



-

LONKING 72 1L

Figure 41

NEKEFEHBI RS Emergency And Parking Brake System

EMERGENCY AND PARKING BRAKE SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 145



LONKING 72X

Figure 41
N2 &GRS Emergency And Parking Brake System
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG856.09.02 FE 15 Manual control brake valve 1 AN
2 | LG856.09-001 3k 1 AR
3 | GB/T5783 [y Bolt M16 x 45 2
4 | GB/T93 et Washer 16 2
5 | GB/T97.1 B Gasket 16 2
6 | LG50EX.09.04 TEZE /S, 2 ] 5 A Parking brake chamber securing 1
bracket
7 | LG50EX.09.02 FERZRE Parking brake chamber 1 AN
8 | LG50EX.09-001 T h e A Bk Manual brake valve outlet connector 1
9 | C/81-L=3200 FHHEBETERRE | Hose from parking brake air tank to 1 AR
manual valve
10 | 90C-C/81-L=1800 TR R 2 EH) Hose from manual brake valve to 1 AN
R EWE parking brake chamber

11 | LG50EX.09-002 TR Bh k= sk Manual brake valve inlet connector 1

12 | LG856.09.01 TEZEH B A< T S AR Parking brake air tank assembly 1

13 | LG50EX.09-003 VWS G S ek Cutoff cylinder inlet connector 1

14 | C/8I-L=3400 VO =] A4 1)) 2 T 3h Hose from four-loop protective valve 1

KERE to parking brake air tank

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 146




-

LONKING 72 1L

Figure 41

NEKEFEHBI RS Emergency And Parking Brake System

EMERGENCY AND PARKING BRAKE SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 147



LONKING 72 X Figure 41
N2 &GRS Emergency And Parking Brake System
Item Parts number Chinese Description English Description Specification Qty Remarks
15 | LG856.08-001 DU [P A 1 o = 4 3k Four-loop protective valve vent 1
connecter
16 | JB1002 2 Washer 16 1
17 | LG853.08-013 sk Connecter 2
18 | JB1002 g Washer 22 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 148




LONKING 72X Figure 44
M2 4 Frame system

FRAME SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 149



LONKING 7 X Figure 44
I RS Frame system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM856E.10 | .01 G Front frame 1
2 | GB/T5783 W2 Bolt M10 x 20 4 8.8
3 | GB/T93 | Washer 10 6 65Mn
4 | CDM856E.101 .05 TERR K Cover board assembly 1
5 | LG853.10.03 B S B RS Tilt cylinder rear pin weldment 1 i H
6 | JB/T7940.1 THAR Oil cup M10 x 1 11 J5°h GB/T1152
7 | GB/T5783 Iy Bolt M20 x 40 5 8.8
8 | GB/T93 HPE] Washer 20 9 65Mn
9 | GB/T971 | Washer 20 7 200HV
10 | LG855.10.05 S Ay ES Lift arm upper pin weldment 2 Jii ki LG50F.10005-005A
11 | LG855.10.06 B A B AR Lift cylinder rear pin weldment 2 J5 % LG50F.10005-008A
12 | LG855.10.07 5 8 ) Y A Rear steering pin weldment 2 i Hi
13 | LG855.10-002 T e g Rear sleeve for steering cylinder 2 & H
14 | GB/T5783 W2 e Bolt M16 x 35 4 8.8
15 | GB/T93 | Washer 16 12
16 | LG855.10.08 A ] 52 R Oil tank securing seat 2 & H
17 | CDM856D.10.02 JG 42 Rear frame 1
18 | GB/T5783 12y Bolt M20 x 35 4 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 150




-

LONKING 72 1L

Figure 44

M2 4 Frame system

il
4

Novomase
oo

N~

Km (30000008,

FRAME SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 151



LONKING 7 X Figure 44
I RS Frame system
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG855.10-003 RUAZ 6 17 e < A Filter screen 1 i
20 | LG855.10.03 e Sub-frame 1 i H
21 | LG853.10-018 EREPN Block 8 & H
22 | LG855.10-004 i H Copper gasket 2 i
23 | LG855.10-008 B 47 2 e 4 Oscillating suspension adjusting 1 & H]
shim
24 | LG855.10.09 il 2 SR A Oscillating suspension pin 2 e
25 | LG855.10.10 FZESR A | Oscillating suspension ail filling 1 & F
pipe |
26 | GB/T5782 Iy i Bolt M12 x 110 8 8.8
27 | GB/T93 g Washer 12 22
28 | GB/T6170 IEEE Nut M12 8 8
29 | GB/T297 ol Bearing 32215 4 J7% GB297-84 7515E
30 | LG853.10-008 Uit o End cover 1 & H
31 | LG853.10-007 BA%H Articulated pin 2 fii
32 | LG853.10-006 M Press plate 2 1
33 | GB/T13871.1 FBIE it f FB-type oil seal 75 %100 x 12 2
34 | LG853.10-005 Al Upper bearing cover 2 1 1)

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 152




LONKING 72X Figure 44
M2 4 Frame system

|

|

|

|

|

|

|

|

|

| o
FRAME SYSTEM L&

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 153




LONKING 7 X Figure 44
I RS Frame system
Item Parts number Chinese Description English Description Specification Qty Remarks
35 | LG853.10-004 A Lower bearing cover 2 £
36 | LG853.10-003 kS Adjusting shim 2 &R 1 547 4
37 | LG853.10-001 R Upper shaft sleeve 1 &
38 | LG853.10-002 TNihE Lower shaft sleeve 1 =35
39 | GB/T13871.1 FBJE i FB-type oil seal 85 x 110 x 12 2
40 | GB/T5783 12 e Bolt M12 x 30 14 8.8
41 | LG855.10.11 B A R S Front steering pin weldment 2 ]
42 | LG855.10.12 AR A A Right front steering pin oil filling pipe 1 i H
43 | LG855.10.13 JEHT#E R B A Left front steering pin oil filling pipe 1 f&H | 5 LG855.10.12 K]
44 | LG853.10-021 BRI E Hose sleeve 2 1
45 | LG855.10-006 IEEEERTYE Adjusting washer 1 (=0iE VAR R VA i
46 | JB/T7940.2 AR Oil cup M10 x 1 2 J5°% GB/T1153
47 | GB/T5783 24 Bolt M16 x 50 4 8.8
48 | LG855.10.14 Bl ZE 203 v 4 2 Oscillating suspension ail filling 1 & H
pipe 2
49 | LG855.10-007 B ZE 2R Oscillating suspension pin sleeve 2 & H
50 | LG853.10-023 e Wire clip 1 & H
51 | GB/T5783 12y Bolt M8 x 20 1 8.8

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 154



-

LONKING 72 1L

Figure 44

M2 4 Frame system

FRAME SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 155



LONKING 7 X Figure 44
I RS Frame system
Item Parts number Chinese Description English Description Specification Qty Remarks

52 | GB/T93 P Washer 8 1

53 | GB/T97 1 g Washer 8 1

54 | LG853.10-022 Rt Lower end cover 1 5 H

55 | CDM858A.10 | -001 GBI Rubber bush of rear frame 4 =35

56 | CDM856E.10 | -001 SRR 2 Baffle 2

57 | CDM856E.101.06 HLEE T4 e Hood gate lock support 1

58 | CDM856E.10 | -002 HL Y S T o ] 5 Al Power switch ledger plate 1

59 | GB/T5783-2000 124 Bolt M6 x 25 4 8.8

60 | GB/T97.1-2002 1 Washer 6 2

61 | GB/T93-1987 1 Washer 6 2

62 | GB/T5783 ey Bolt M10 x 30 6 8.8

63 [ CDM856E.10 | -003 Qe ey Buzzer plate 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 156



LONKING 72 X

Figure 43

THEREE RS Implement system

IMPLEMENT SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 157



LONKING 7 X Figure 43
THESEE RS Implement system
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG855.11 IV .01 3| Bucket 1 & H
2 | LG853.11.02 PIFT Pull rod 1 & H]
3 | CDM856E.11 1.03 ) Lift arm 1
4 | LG853.11.04 R Tilt arm 1 HH
5 | LG853.11-001 A Lift arm upper shaft sleeve 40cr 2 i H
6 | JB/T7940.1-1995 THA Oil cup M10 x 1 8
7 | LG855.11.05 FEEL SRR S Lift cylinder upper pin weldment 2 =35
8 | LG853.11-002 P i Tilt arm middle shaft sleeve 40cr 2 i Hi
9 | GB/T5783 IE A Bolt M24 x 40 1 8.8

10 | GB/T93 g Washer 24 1

11 | GB/T97.1 [ Washer 24 1

12 | GB9877.1-88(B 7Y ) i Oil seal 120 x 150 x 12 2

13 | GB/T93 fz4eE] Washer 20 7

14 | GB/T97.1 | Washer 20 7

15 | GB/T5783 IE AR Bolt M20 x 40 7 8.8

16 | LG853.11-004 P Pull rod shaft sleeve 40cr 2 i H

17 | LG853.11.06 B RS Tilt arm middle pin weldment 1 i H

18 | LG853.11.07 B3l RS Bucket upper pin weldment 3 & H

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 158



LONKING 72 X

Figure 43

THEREE RS Implement system

IMPLEMENT SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 159



LONKING 7 X Figure 43
THESEE RS Implement system
Item Parts number Chinese Description English Description Specification Qty Remarks

19 | LG853.11-003 HE N hE Lift arm lower shaft sleeve 40cr 4 & H

20 | LG853.11-005 O ML O-ring 8 | i

21 | LG853.11.08 LN YRS Bucket lower pin weldment 2 i Hi

22 | LG855.11 111 .01-001 EEPALT Main cutting board 1 ]

23 | LG855.11 1l .01-016 A7 A Toothholder 10 5 H

24 | LG855.11 Il .01-024 el Pin 10 & H

25 [ LG855.11 111 .01-025 £ Sprag 10 & H

26 | LG855.11 11l .01-026 e Tooth sleeve 10 f&H

27 | LG855K.11.01-015 A7) Right cutting lip 1 & H

28 | GB/T802-1988 B R Nut M24 8 10

29 | GB/T97.1-2002 P Washer 24 16

30 | GB/T93-1987 | Washer 24 8

31 | GB/T5782-2000 Iy Bolt M24x 60 8 10.9

32 | LG855K.11.01-002 EEIE 7] Left cutting lip 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 160



LONKING 72 X

Figure 46

ZEWE RS Cab system

38

CAB SYSTEM

55\/%;28 \

®

45

28
43%\/

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 161



LONKING 7 X Figure 46
BI= RS Cab system
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | CDM856D.12.01 s SR Cab 1
2 | CDM856E.12 | .07 Al Left door 1 5
3 | LG863.12.03 LRF Toprail 2 f&H
4 | LG863.12.04 HNTRRT AT Front lampshade 1 YA
5 | GB/T5783-2000 24 Bolt M6 x 25 13 8.8
6 | GB/T93-1987 | Washer 6 19
7 | GB/T96.2-2002 2 Washer 6 19 140HV
8 | GB/T6170-2000 BER]: Nut M6 13 8
9 | LG853.12.08 ey Reverse mirror 2 (L]
10 | LG863.12-001 B Front windscreen 1 fEH 1 A
11 | LG863.12-002 TN 35 Left side window glass 1 5 14N
12 | GB/T5783-2000 Iy Bolt M16 x 35 7 8.8
13 | GB/T93-1987 fz4eE] Washer 16 7 65Mn
14 | GB/T97.1-2002 e Washer 16 7 100HV
15 | JB/T8870-1999 Wk i Pipe clamp »40-50 3
16 | CDM856E.121.03 S G ENFE Pilot control box 1 &R 1 A
17 | GB/T5783-2000 W2 g Bolt M8 x 25 5 8.8
18 | GB/T93-1987 | Washer 8 15

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 162



LONKING 72 X

Figure 46

ZEWE RS Cab system

\ B 328 LAk
! / 357 R ) s
/ 22
31 23

CAB SYSTEM

[.

V3

®

28

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 163



LONKING 72X Figure 46
BI= RS Cab system
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | GB/T97.1-2002 2 Washer 8 15 140HV
20 | CDM856E.121.08 417 Right door 1 5
21 | LG856.12.11 FHLRER Driver seat 1 KIMSCTRIANG MLFR T 2417
22 | CDM856E.121.10 I 22 R Air channel mounting plate 1 B AN
23 | CDM856E.121.02 228 i e Pedestal 1 &5
24 | LG853.12.11 I THE i 2% Doorframe rubber strip 2 3.33m / F 1 {51 1 At
25 | CDM856E.121 .11 U R SUE Air-conditioned wind bellows 1 HH 1AM
26 | CDM856E.121.07-001 | =17 Eohs Left door up glass 1
27 | CDM856E.121.09 U 2R AR Wind hood 1 f&EH 1 M8
28 | GB/T845-1985 BB EET Taper screw ST4.8 x 19 18
29 | CDM856E.121 .12 22 RS g Air-conditioned rear wind bellows 1 A REN]
30 | GB/T67-2000 PRET Screw M5 x 16 3 5.8
31 | LG853.12.05 A Rubber pad 4 i 1 4
32 | LG855.12-009 | Washer 4 & H]
33 | LG853.12-010 | Washer 4 & H
34 | LG853.12-011 g Pin 4 5 H
35 | LG853.12-012 AR Tie plate 4 fit
36 | GB/T889.2-2000 Je v E g Rt Nylon locknut M18 x 1.5 4

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 164



-

LONKING 72 1L

Figure 46

B E RS Cab system

V2l

CAB SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 165



LONKING 72X

Figure 46
BI= RS Cab system
Item Parts number Chinese Description English Description Specification Qty Remarks

37 | GB/T5783-2000 iy Bolt M8 x 20 4 8.8

38 | LG863.12-003 A0 35 Front right glass 1 fEiFl 1 4
39 | LG863.12-004 T J I B Left rear glass 1 5

40 | LG863.12-005 A G Bl s Right rear glass 1 i

41 | LG863.12-006 =% Rear window glass 1 5 H

42 | LG30F.12-017 LAY LE Wiring harness sheath 6 & 1 A
43 | CDM858A.121.06 A Hammer 1 HH 1A
44 | LG863.12-007 A T4 Roof lining 1 5 H 1 AME
45 | LG856.12-019 A2 Hat-and-coat hook 1 f&EH 1 A8
46 | CDM856E.12 1 -001 Y RV o Left rear support 1 fEH 1 A
47 | CDM856E.12 | -002 A5 5 A Right rear support 1 N REAN ]
48 | LG856.12-022 T8 0 5 v 4 Ceiling sound absorption sponge 1 (ELREAN ]
49 | LG856.12-026 BRINET Plastic rivet 50 &R 1 A
50 | CDM856E.12 | -004 A5 B A Right front support 1 &1 1 Ay
51 | CDM856E.12 | -003 JERT AR Left front support 1 LR
52 | CDM858A.12 1 -001 AN EEE Wiring harness gland cover 2 5 1 A
53 | CDM856E.12 | -005 AT U Front sound absorption sponge 1 S REN]
54 | CDM856E.12 1-016 BTSSR Front decoration board 1 (LR

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 166



Figure 46

LONKING 72 X

B E RS Cab system

V2l

CAB SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 167



LONKING 72X Figure 46
BI= RS Cab system
Item Parts number Chinese Description English Description Specification Qty Remarks
55 | CDM858A.12 1 .05 KK HE Fire extinguisher 1 fEH 1 A
56 | CDM858A.121.09 I S e Fire extinguisher support 1 fif KRS HA
57 | CDM856E.12 | -006 Hh ik Ground pad 1 (LR
58 | CDM856E.12 | .05 IR RN E Hood of Air-conditioner Evaporation 1 B
machine
59 | CDM856E.12 | -007 72 5 R Left rear boarding 1 (L]
60 | LG856.12-024 A0 T W 5 s 5 Side sound absorption sponge 2 1 AR
61 | CDM856E.12 | -008 5 IR Rear boarding 1 RN
62 | CDM856E.12 1 -009 15 )5 AR Right rear boarding 1 fEH] 1 408
63 | LG856.12-025 S5 U4 Rear sound absorption sponge 1 fEH 1 A
64 | CDM856E.121-010 J5 SN Rear decoration board 1 S REN]
65 | CDM856E.121.07-002 | 21T F T Left door down glass 1
66 | GB/97.1-2002 2 Washer 5 16 140HV
67 | GB/T93-1987 Pl Washer 5 16 65Mn
68 | LG853.12-002 )i Glass Plate 8 & H
69 | LG856.12-028 8 ] 5 A s Glass fixed rubber pad 8 AN
70 | GB/T818-2000 BRET Screw M5 x 10 16 8.8
71 | CDM856E.121.08-001 | 4417 3y Right door up glass 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 168



LONKING 72 X

Figure 46

ZEWE RS Cab system

CAB SYSTEM

®

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 169



LONKING 72X Figure 46
BI= RS Cab system
Item Parts number Chinese Description English Description Specification Qty Remarks
72 | CDM856E.121.08-002 | A1) RS Right door down glass 1
73 | LG856.12.02.02 g Door lock 2
74 | LG856.12.02.03 il Stopper 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 170



-

LONKING 72 1L

Figure 47

B A& 4 Out panel system

AN _

/[ 7
WY

)
AN

OUT PANEL SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 171



LONKING 7 X Figure 47
B MR 4 Out panel system
Item Parts number Chinese Description English Description Specification Qty Remarks

1 | CDM856E.13 1.01 A AE RS YR AR L % Front left mudguard assembly 1
2 | CDM856E.13 1.02 BIAT RS YRR S ik Front right mudguard assembly 1
3 | LG853.13.03 H A KT SR Combined lamp bracket 2 5 H
4 | CDM856E.13 11 .04 Ja A TSYR AR S % Rear right mudguard assembly 1
5 | CDM856E.13 Il .05 Ja 25 RS VR R S Rk Rear left mudguard assembly 1
6 | CDM856E.131.06 PLEE SRR Engine hood assembly 1
7 | CDM856E.131.07 ST E SRR Counter weight assembly 1
8 | CDM856E.13 I1.08 PRI FE S Fuel tank assembly 1
9 | CDM856E.13 11.09 VR AR SRR Hydraulic oil tank assembly 1

10 | CDM853.16.04/05 =k Iron chock 2 (BEHLACE

11 | CDM856E.13-001 yaESE Right close board 1

12 | CDM856E.13-002 Tk Left close board 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 172



LONKING 72X Figure 48
HL2% R4t Electrical system

ELECTRICAL SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 173



LONKING 72X Figure 48
H. 2% & 4t Electrical system

Item Parts number Chinese Description English Description Specification Qty Remarks

1 | LG853.15.09 AU 1A= Y5 Electrical horn assembly DL50D-24 1
2 | GB/T5783-2000 B2 A Bolt M8 x 16 4 8.8
3 | GB/T93-1987 | Washer 8 28

4 | GB/T97.1-2002 ] Washer 8 32
5 | CDM856E.151.01 BIZESRE R Front frame harness 1
6 | LG853.15.10 AT AT Front combined lamp HDF-02D ( A+ #7) 2 it % 1
7 | GB/T5783-2000 LS Bolt M8 x 25 8 8.8
8 | CDM856E.151.22 iE-35Y5% Wiper assembly 2D2531P 1 IRERAETDRES)
9 | LG856.15.23 B CAEAT Front working lamp 2

10 | CDM856D.15.02 2 I 2R Cab harness 1

11 | LG853.15.13 W ThikT Rectangle ceiling lamp FD140 x 80 1

12 | GB/T845-1985 EpsgLA) Taper screw ST4.8 x 19 3

13 | CDM856D.15.60 INFRE Rk Instrument panel 1

14 | LG855.15.45 F XU Fan SGF-03A 1

15 | CDM856E.15 | -002 R RALE 7K 2 3k Heater inlet joint entry 1

16 | CDM858A.15 11 .48 EoRAT Warning lamp Sb4000 1

17 | CDM856E.151.19 P2 2 U L K Air condition 1

18 | LG853.15.15.04 Wz KM L7K 1] Heater valve 2

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 174



-

LONKING 72 1L

Figure 48

HL2% R4t Electrical system

ELECTRICAL SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 175



LONKING 7 X Figure 48
H. 2% & 4t Electrical system
Item Parts number Chinese Description English Description Specification Qty Remarks
19 | LG853.15.15.05 5§ Hoop o 16-25 2
20 | CDM856E.151.03 JGEBRLR TR Rear frame harness 1
21 | CDM856E.151 .26 RENPKIRAL A% Engine water temperature sensor M14 x 1.5 1 1R E Mks
22 | CDM856.15 V .04 Ja BT SN Rear hood light harness 1
23 | LG50C.151.28 Ja BT Taillights SY-022 2
24 | LG853.15.26 it Battery N120 (12V120AH) 2
25 | LG853.15.27 GBI E T o0 Low pressure warning switch Sh361 3
26 | CDM856E.151.05 M2k Battery harness 1 R 4l
27 | CDM858A.15 11 .50 HRL B R TS5 Main power switch 1 AR
28 | CDMB856E.15 1 -001 I WAL K 3k Heater inlet joint return 1
29 | CDM855.15V .53 e Wire clip o 40 3
30 | CDM855.15V .51 T HU5% Wk il Hoop d 30 3
31 [ LG853.15.30 AT TR Brake lamp switch JN150 1
32 | CDM856E.151.33 HIEH S B AL B Es Brake air press sensor R 1/8 1
33 | LG853.15-001 Je LA Nylon strip ZD250 x 5 40
34 | CDM856E.151.08 KPR Alternator harness 1
35 | CDM856E.151.10 R HML A Hh 2 Generator grounding 1
36 | LG855.15.43 s 2Z K s Pressure difference message sender| CMS-I 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 176



-

LONKING 72 1L

Figure 48

HL2% R4t Electrical system

ELECTRICAL SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 177



LONKING 7 X Figure 48
H. 2% & 4t Electrical system
Item Parts number Chinese Description English Description Specification Qty Remarks
37 | LG856.15.30 MR A e Oil temperature sensor NPT 3/8 1 NEI=FsYn Xits
38 | LG855.15.44 s 10 e Pressure type message sender CY-11 1
39 | CDMB855E.15 11 .20 HENEIINES Back up buzzer JWL-FM212/24V 1 b
40 | GB/T923 i TR Cap nuts M10 3
41 | cDM858A.15 11 .23 TAELT Work lamp SY-007 2
42 | GB/T923 5 TR R Cap nuts M12 2
43 | CDM856E.151 .29 ML E S K 2s Engine oil press sensor 1/8-27TNPTF 1
44 | LG856.15.32 A5V s R 2O Transmission oil press alarm switch | NPT 1/8 1
45 | LG856.15.31 BRIV AL B 2 Fuel level sensor NPT 3/8 1
46 | LG30F.15.11 T 1] 2 R Woper assembly ZD2332A 65 ° 1
47 | LG856.15.27 Ja TAEXT Rear work lamp 2
48 | GB/T5783-2000 BE AR Bolt M8 x 30 4 8.8
49 | GB/6170-2000 SR Nut M8 4 8
50 | GB/T67-2000 BRET Screw M5 x 16 4 5.8
51 | GB/T97.1-2002 A JE] Washer 5 4
52 | GB/T93-1987 gl Washer 5 4
53 | CDM856D.15.06 INRE LR Instrument harness 1
54 | CDM856E.15 1 .09 T AC system harness 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 178



-

LONKING 72 1L

Figure 48

HL2% R4t Electrical system

ELECTRICAL SYSTEM

COPYRIGHT © 2009

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

Page 179



LONKING 72X Figure 48
H. 2% & 4t Electrical system
Item Parts number Chinese Description English Description Specification Qty Remarks
55 | LG856.15.24 EiEzamEA) Front steering lamp 2
56 | CDM855E.15 11 .50 AREARE Cold start system YRZZ2455-6 1
57 | CDM855E.15 Il -001 7% JA B e Cold start mounting panel 1
58 | GB/T67-2000 BRET Screw M5 x 16 4
59 | GB/T97.1-2002 HPE] Washer 5 17
60 | CDM856E.15 | .46 R ESE LS 28 Compressor bracket 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 180



LONKING 72 X

Figure 47

pEHL AR Tool kit

© 6 6 6 6

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 181



LONKING 7 X Figure 47
FEHLTH Tool kit
Item Chinese Description English Description Specification Qty Remarks
1 | WwmshiTF Shifting spanner 375mm 1
2 | wahiF Shifting spanner 200mm 1
3 | g ) Flat screw driver 250mm 1
4 | —FR2 ] Flat screw driver 125mm 1
5 | i) Cross screw driver 125mm 1
6 | Nzt Pliers 1
7| A Short connecting rod 1
8 | BRECHA Ratchet handle 1
9 | WATHN Sliding handle 1
10 | R hH# Pressure gauge 1
1M | RSk Pressure gauge connector 1
12 | #Ish#E Brake hose NJ130 1
13 | H4ERF Offset ring spanner 10-12 1
14 | #E T Offset ring spanner 13-15 1
15 | ife T Offset ring spanner 14-17 1
16 | ¥54E4RF Offset ring spanner 17-19 1
17 | e F Offset ring spanner 22-24 1
18 | Hife IR T Offset ring spanner 27-30 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 182



LONKING 72 X

Figure 47

pEHL AR Tool kit

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 183



LONKING 7 X Figure 47
FEHLTH Tool kit
Item Chinese Description English Description Specification Qty Remarks
19 | RITF Non-shifting spanner 10-12 1
20 | ZRF Non-shifting spanner 13-15 1
21 | ZT Non-shifting spanner 14-17 1
22 | RITF Non-shifting spanner 16-18 1
23 | RIT Non-shifting spanner 22-24 1
24 | BRIT Non-shifting spanner 17-30 1
25 | & Socket d 32 1
26 | Socket o 27 1
27 | & Socket o 24 1
28 | &g Socket b 22 1
29 | &/ Socket ® 19 1
30 [ & Socket d 18 1
31 | &% Socket 17 1
32 | &/ Socket ® 16 1
33 | EE Socket o 14 1
34 | = Socket D13 1
35 | & Socket D12 1
36 | EfF Socket D 11 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 184



LONKING 72 X

Figure 47

pEHL AR Tool kit

TOOLKIT

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 185



LONKING 72 X Figure 47
FEHLTH Tool kit
Item Chinese Description English Description Specification Qty Remarks
37 | Bk Straight connector 1
38 | Wl Hs Ak Pressure connector 1

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 186



LONKING 72 X

Figure 48

&R Warning Mark System

WARNING MARK SYSTEM

OO

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 187



LONKING 7 X Figure 48
& 4FRR Warning Mark System
Item Parts number Chinese Description English Description Specification Qty Remarks
1 | LG853.14-001 Mo hrE Lift arm warning label 2 & H
2 | LG855.14 1 -002 1 F"LONKING & T." | "LONKING % 1" on lift arm 2 & H]
3 | CDM856E.14-001 g i ey Don't step on it-warning label 2 i Hi
4 | CDM855E.14 | -009 RN GE e Ry A Machine welding warning label 1 =35
5 | LG853.14-014 FREN AT HES TAE Points to note before starting 1 &, W ZEm)
6 | CDM855E.14 | -007 15 RS AR Safe parking warning label 1 1 H
7 | LG856.14-002 ErL i Grease fitting distribution map 1 WL, W e 0 B 5
8 | LG855.14 1 -021 LB 2 T 2 K Hi s Maintenance and regular inspection 1 &, A B 7
requirement

9 | LG853.14-015 M Warning 1 it i, W 7

10 | LG856.14-005 S EPIRIR Implement control label 1 &, A

11 | LG855.14 1 -005 HLEJH"LONKING £ T" | "LONKINGJZ " on engine hood 2 &

12 | LG853.14-006 SR TR 5T VR Battery connecting wire label 2 & H

13 | LG853.14-007 W Ty A Fan warning label 2 i H

14 | CDM856E.14-002 Ja EhR & Rear hood label 2

15 | LG853.14-011 A AR & Lifting label 4 5 H

16 | CDM855E.14 1 -010 LS VAR B ey I wheel side reduction warning label 4 i Hi

17 | LG853.14-012 R AR Hydraulic oil label 1 &

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 188



LONKING 72X Figure 48

&R Warning Mark System

(DMegtD

WARNING MARK SYSTEM

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL COPYRIGHT © 2009

Page 189



LONKING 72X Figure 48
& 4FRR Warning Mark System
Item Parts number Chinese Description English Description Specification Qty Remarks

18 | LG853.14-003 L5& P Sty TN Articulation safety label 2 & H

19 | CDM855E.14 | -008 Hefx s s bRk Maintain and transportation warning 1 11

20 | CDM855E.14 | -005 {3 R 5 Ak Back up warning label 1 1 H

21 | LG855.141-019 Bt # 5 "LONKING & T." | "LONKINGJZ T." on counterweight 2 i

22 | LG853.14-017 PR FR IR Fuel label 1 5 H

23 | LG856.14-006 (TR N Gear label 1 (i

24 | CDM856E.14-003 8 L Nameplate 1

25 | GB/T12618 IR g R Sk HSE%E] | Mushroom head break mandrel blind| @4 x 13 4

rivets

26 | LG856.14-008 VS K A b i Flusher container label 1 1

27 | CDM835E.14-004 B 2atlship e SRR | Emergency braking warning label 1

28 | CDM835E.14-005 ErRALRT 1E 7% & bR | Prevent burning warning label 2 AT

M

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 190



LONKING 72 X

Figure 49

Greasing Points Indication Layout

ikt
GREASE

TRANSMISSION
OIL

HAHE R

HTIR

See ENGINE USER

MANUAL for Proper
Mointenance

GREASING POINTS INDICATION LAYOUT

/‘E /@{lﬁirm\@
Lubrication Schematic Diagram DFFERENTAL A

ALL INFORMATION IN THIS PARTS CATALOG IS CONFIDENTIAL

COPYRIGHT © 2009

Page 191



Flash
aparatus

Stoplight svitch

Back relay

Netering cireuit

Brake baroceptor

E=

61/V B 1.0
68/ 1

12N W15

Te/RL 1. g

10/R 25
1o/R 50 Pover supply relay

| 78/P R 50

nE R BT

on iaalioalioalnan 7 sl s salsn lsoalion

ooa9e 999 a

2944y daa4394

3 38 45553535 %

A3 99 S99253 3

Giga lighter H@H

Inition switch

o [BIBIMS[6T62
i
]
Gear (=
1]
0
dhereat paict o [
15
1l
1 Q
12 olelolelo ko
6 STOTS O3 fauee Tam 74
10 o[o]o[6]% [Lamlet 12

Vindscreen wipertSyringe stitch

Adherent point msber| OFF | 10 | HI [PULL Function
z Q
1
7 S 1]
16 5

Steering light elarashom switch

NO_T R[N [ & [t 0 Hn . et b Function
) o [Fight tuming Light poverZd
o [8] To | Flad ot o

9 ) © et s

6 3 Flash appratus gover?]
8 o Horn svitchl9

|
!
|
|
|
|
|
!
|
|
|
|
|
|
|
|
|
|
|
|
|
[ LRI
‘ &
|
|
|
|
|
|
|
|
|
!
|
|
|
!
|
|
|
|
|
|

[MNMMMMMEMMENEMMNN)]

[MNMMMYNMENYN MMM

Front frame circuit

Proviity switch
buckef

Left conbined lonp  Right conbined lemp

for Proinity switch for
height inited

550/5 B 1.0 55/R 1
Dynemo circuit
/510 P52 3R10 !
20/RB50  Flo/60h 2/R B 50 i
B+ 0 W) Dynas ‘
53/N B 0.75 i

etclutch of

7 Engine water teaperature (pﬁ

32/5 Y 1.0
78/6 5 10
79/Y L 10

bl
D]
Pl

5]

& bl

20/R B 50
30/5 10 ‘
53/NB 1 S——
y lg 50/ B L !
10 17/p 8 2557 10 ‘
-— o] i
o/ 10 > 0 amncio !
,,,,,, O !
586 5 10 ‘
10 ) ‘
12D 93710 S, 1 e i
SES/SY 1D 0/8 25 o e !
14D P15 ¥ Low pressure ala
5 P15 " " . Lo pressure 4k_m
CIE ey AR 1N B 10 |
e o810 |
{gD}-2/6 10 0/8 “-0 Low pressure alars switch ‘
— /LR L0 ﬂ for trassisionoil |
12/N W 15 s |
O 1o/p 8 15 0/8 1.0
1 [T} ‘
12] - /B 10 O Sy !
l I
% 106/ B 1.0 ‘
— 34/N 1.0 Eagine of
|
99/L R — Co
106/W B 1.0
26/S R 1.0 ‘
BA 10 |
i
61V B 10 ‘
30/S 10 |
|
2/6 10 . Left taillight
25/5 W 10 ‘ B 15 b cireuit m T
4 ! Cab rear
SQZLS%W"S }@m it ) 1
8 1.0 52/0 15 E ‘
B 1.0 56/LB 1 |
4/N R 10 TR 1 !
S/ W10 T6/CS T
28/ L)
84/N 10
S50/5 B 10
68/ 10
83/ W 10
53/W B 1.0
88/L W 1.0 Ak
ST W10 S 2L
5 5B
g 28
o @
o
< [R]
] L]
AT
BRI w
AR ‘
! i
|
i 22 g
com i
L Tight - i) ) i s 8 8 o e vyt vy
785104130
187 (Rateroroof ) 49F (Black

ir condition




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68
	页 69
	页 70
	页 71
	页 72
	页 73
	页 74
	页 75
	页 76
	页 77
	页 78
	页 79
	页 80
	页 81
	页 82
	页 83
	页 84
	页 85
	页 86
	页 87
	页 88
	页 89
	页 90
	页 91
	页 92
	页 93
	页 94
	页 95
	页 96
	页 97
	页 98
	页 99
	页 100
	页 101
	页 102
	页 103
	页 104
	页 105
	页 106
	页 107
	页 108
	页 109
	页 110
	页 111
	页 112
	页 113
	页 114
	页 115
	页 116
	页 117
	页 118
	页 119
	页 120
	页 121
	页 122
	页 123
	页 124
	页 125
	页 126
	页 127
	页 128
	页 129
	页 130
	页 131
	页 132
	页 133
	页 134
	页 135
	页 136
	页 137
	页 138
	页 139
	页 140
	页 141
	页 142
	页 143
	页 144
	页 145
	页 146
	页 147
	页 148
	页 149
	页 150
	页 151
	页 152
	页 153
	页 154
	页 155
	页 156
	页 157
	页 158
	页 159
	页 160
	页 161
	页 162
	页 163
	页 164
	页 165
	页 166
	页 167
	页 168
	页 169
	页 170
	页 171
	页 172
	页 173
	页 174
	页 175
	页 176
	页 177
	页 178
	页 179
	页 180
	页 181
	页 182
	页 183
	页 184
	页 185
	页 186
	页 187
	页 188
	页 189
	页 190
	页 191
	页 192
	页 193
	页 194
	页 195

